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History of this test report

Report No. Version Description Issued Date
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Summary of Test Result

Report Ref Std. Test ltems Result
Clause Clause (PASS/FAIL)
3.1 15.407(b) Unwanted Emissions Pass
15.203 .
3.2 15.407(a) Antenna Requirement Pass

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
Its means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.

2. The measurement uncertainty please refer to this report "Uncertainty of Evaluation”.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer

who shall take full responsibility for the authenticity.

Reviewed by: Alan Liu
Report Producer: Rachel Hsieh
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Digital Media Receiver
Model Name GAb5Z9L
FCCID 2A4DH-3967

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

EUT supports Radios application WLAN 11ac VHT20/VHT40/VHT80
WLAN 11ax HE20/HE40/HE80
Bluetooth BR/EDR/LE

1.2 Product Specification of EQuipment Under Test

Product Specification is subject to this standard

2402 MHz ~ 2480 MHz
5180 MHz ~ 5240 MHz
5260 MHz ~ 5320 MHz
5500 MHz ~ 5720 MHz
5745 MHz ~ 5825 MHz
5925 MHz ~ 6425 MHz

TXx/Rx Frequency Range

Bluetooth: PCB Inv F Antenna with gain 3.34 dBi
WLAN

<2412 MHz ~ 2472 MHz>

Ant. 0: PCB Inv F Antenna with gain 2.05 dBi
Ant. 1: PCB Inv F Antenna with gain 3.01 dBi
<5180 MHz ~ 5240 MHz>

Ant. 0: PCB Inv F Antenna with gain 4.69 dBi
Ant. 1: PCB Inv F Antenna with gain 5.75 dBi
<5260 MHz ~ 5320 MHz >

Ant. 0: PCB Inv F Antenna with gain 4.72 dBi
Ant. 1: PCB Inv F Antenna with gain 5.14 dBi
<5500 MHz ~ 5720 MHz >

Ant. 0: PCB Inv F Antenna with gain 5.45 dBi
Ant. 1: PCB Inv F Antenna with gain 5.58 dBi
<5745 MHz ~ 5825 MHz >

Ant. 0: PCB Inv F Antenna with gain 5.72 dBi
Ant. 1: PCB Inv F Antenna with gain 5.62 dBi
<5925 MHz ~ 6425MHz >

Ant. 0: PCB Inv F Antenna with gain 6.64 dBi
Ant. 1: PCB Inv F Antenna with gain 6.59 dBi

Antenna Gain / Gain

TEL : 886-3-327-0868 Page Number :50f19
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Product Specification is subject to this standard

Type of Modulation

Bluetooth - LE: GFSK

802.11ax : OFDMA

802.11b: DSSS (DBPSK/DQPSK/CCK)
802.11a : OFDM (BPSK/QPSK/16QAM/64QAM)

(BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM)

Antenna Function for Transmitter

Ant. 0 Ant. 1 Ant. 2
Bluetooth-LE - - \Y
802.11 b \Y Vv -
802.11 a/ax
MIMO v v i

Remark: MIMO Ant. 0+1 is a calculated result from sum of the power MIMO Ant. 0 and MIMO Ant. 1

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

1.4 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH20-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW3786

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v05r02

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.—
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to

maximize its emission characteristics in a typical application. Frequency range investigated: radiation

emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is

lower).

2.1 Carrier Frequency and Channel

2400-2483.5 MHz
Bluetooth - LE (1Mbps)

Channel Freq. (MHz) Channel Freq. (MHz) Channel Freq. (MHz)
0 2402 18 2438 37 2476
1 2404 19 2440 39 2480
9 2420 29 2460 - -

2400-2483.5 MHz
802.11b 802.11ax HE20
Channel Freq. (MHz) Channel Freq. (MHz)
1 2412 1 2412
3 2422 11 2462
8 2447 - -
10 2457 - -
11 2462 - -

5150-5250MHz

5250-5350MHz

5470-5725 MHz

5725-5850MHz

802.11a 802.11a 802.11a 802.11a
Freq. Freq. Freq. Freq.
Channel (MH2) Channel (MHz) Channel (MHz) Channel (MH2)
36 5180 64 5320 100 5500 165 5825

5925 ~ 6425MHz
802.11a
Channel Freq. (MHz)
1 5955
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2.2 Test Mode

<Co-Location>

Modulation Data Rate
WLAN 2.4GHz 802.11ax HE20 for Ant. 1 + Bluetooth-LE for Ant. 2 MCSO0 + 1Mbps
802.11b for Ant. 1 + Bluetooth-LE for Ant. 2 1Mbps + 1Mbps

WLAN 5GHz 802.11a for MIMO <Ant. 0+1> + Bluetooth-LE for Ant. 2 MCSO0 + 1Mbps

WLAN 5GHz 802.11a for Ant. 0 + 802.11b for Ant. 1 MCSO0 + 1Mbps

WLAN 6GHz 802.11a for Ant. 0 + WLAN 5GHz 802.11a for Ant. 1 MCSO0 + MCSO

Remark: For Radiated Test Cases, the tests were performed with AP19 CR Adapter.
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2.3 Connection Diagram of Test System

1200 aciB0Hz
EUT
(Adapler)

Ll

|

EUT

2.4 EUT Operation Test Setup

The RF test items, utility “Compliance 1.0.1.13” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.
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3 Test Result
3.1 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.1.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5.725-5.85 GHz band:
15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)

EIRP (dBm)

Field Strength at 3m (dBuV/m)

-27

68.3
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(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are

subject to a peak emission limit of =27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

(4) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement vO1 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.
In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB above

the average limit

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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3.1.2 Measuring Instruments
See list of measuring equipment of this test report.
3.1.3 Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

TEL : 886-3-327-0868 Page Number 13 0f 19
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6. For testing below 1 GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1 GHz, the emission level of the EUT in peak mode was 20 dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.1.4 Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer | Receiver

TEL : 886-3-327-0868 Page Number 114 0f 19
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For radiated test from 1GHz to 18GHz

|_ HI I —_—

T [ J E

15m

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

00
Spectrum Analyzer / Receiver
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3.1.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A and B.

3.1.7 Duty Cycle

Please refer to Appendix C.

3.1.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix A and B.
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3.2 Antenna Requirements
3.2.1 Standard Applicable

< Bluetooth-LE, WLAN 2.4GHz and WLAN 5GHz>

If directional gain of transmitting antennas is greater than 6dBi, the power and the peak power
spectral density shall be reduced by the same level in dB comparing to gain minus 6dBi. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the intentional radiator

shall be considered sufficient to comply with the rule.

<WLAN 6GHz>
The use of a permanently attached antenna or of an antenna that uses a unigue coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.2.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.2.3 Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument Brand Name | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
EMI Test . MY602410 May 01, 2022~ Radiation
) Keysight N9010B 10Hz~44GHz | Jul. 12, 2021 Jul. 11, 2022
Receicver 55 Jun. 16, 2022 (03CH20-HY)
. May 01, 2022~ Radiation
Preamplifier COM-POWER| PAM-103 | 18020201 [1MHz-1000MHz| Jan. 03, 2022 Jan. 02, 2023
Jun. 16, 2022 (03CH20-HY)
. EMC118A45S May 01, 2022~ Radiation
Amplifier EMCI 980792 N/A Nov. 15, 2021 Nov. 14, 2022
E Jun. 16, 2022 (03CH20-HY)
" May 01, 2022~ Radiation
Preamplifier EMEC EM18G40G | 060715 | 18GHz~40GHz | Dec. 24, 2021 Dec. 23, 2022
Jun. 16, 2022 (03CH20-HY)
Rohde & May 01, 2022~ Radiation
Loop Antenna HFH2-722 100315 | 9 kHz~30 MHz | Jan. 07, 2022 Jan. 06, 2023
Schwarz Jun. 16, 2022 (03CH20-HY)
CBL .
. 55606 & May 01, 2022~ Radiation
Bilog Antenna TESEQ 6111D&00802 08 30MHz~1GHz | Oct. 17, 2021 Jun. 16. 2022 Oct. 16, 2022
N1DO1N-06 un. 26, (03CH20-HY)
SCHWARZBE 9120D-022 May 01, 2022~ Radiation
Horn Antenna BBHA 9120 D 1GHz~18GHz | Jun. 23, 2021 Jun. 22, 2022
CK 94 Jun. 16, 2022 (03CH20-HY)
SHF-EHF Horn | SCHWARZBE May 01, 2022~ Radiation
BBHA9170 00993 18GHz-40GHz | Nov. 30, 2021 Nov. 29, 2022
Antenna CK Jun. 16, 2022 (03CH20-HY)
May 01, 2022~ Radiation
Hygrometer TECPEL DTM-303B | TP200879 N/A Sep. 30, 2021 Sep. 29, 2022
519229/2,8 .
HUBER + SUCOFLEX May 01, 2022~ Radiation
RF Cable 04015/2,80 N/A Jan. 19, 2022 Jan. 18, 2023
SUHNER 102 402712 Jun. 16, 2022 (03CH20-HY)
. E3 RK-00215 May 01, 2022~ Radiation
Software Audix N/A N/A N/A
6.2009-8-24 6 Jun. 16, 2022 (03CH20-HY)
AM-BS-4500- May 01, 2022~ Radiation
Antenna Mast EMEC N/A 1m~4m N/A N/A
B Jun. 16, 2022 (03CH20-HY)
May 01, 2022~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Jun. 16, 2022 (03CH20-HY)
Control Turn May 01, 2022~ Radiation
Controller EMEC EM1000 N/A N/A N/A
table & Ant Mast Jun. 16, 2022 (03CH20-HY)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.9 dBi

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.2 dBi

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 57 dBi
of 95% (U = 2Uc(y)) '
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Appendix A. Radiated Spurious Emission

_ _ _ Temperature : 19~21°C
Test Engineer : Nick Yu and Bill Chang : —
Relative Humidity : [61~65%
2.4GHz 2400~2483.5MHz (Band Edge @ 3m)
Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) |[(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
2388.015 58.94 -15.06 74 49.28 27.25 | 8.65 | 36.27 | 373 227 P H
Mode 1 2390 48.76 -5.24 54 39.09 27.26 | 8.65 | 36.27 | 373 227 A H
Ant 1 2412 107.62 - - 97.83 2735 | 869 | 36.28 | 373 227 P H
1lax HE20 ChO1 2412 98.81 - - 89.02 2735 | 869 | 36.28 | 373 227 A H
+ 2387.91 58.45 -15.55 74 48.79 27.25 | 8.65 | 36.27 100 334 P \%
Ant 2 2390 48.17 -5.83 54 38,5 27.26 | 8.65 | 36.27 100 334 A \Y,
BLE(1M) Ch0O 2412 107.71 - - 97.92 | 2735 | 869 | 3628 | 100 | 334 | P | V
2412 99.02 - - 89.23 27.35 | 8.69 | 36.28 100 334 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : Al of Ad4
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BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
2388.015 58.94 -15.06 74 49.28 27.25 | 8.65 | 36.27 373 227 P H
Mode 1 2390 48.76 -5.24 54 39.09 27.26 8.65 | 36.27 373 227 A H
Ant 1 2402 102.98 - - 9325 | 2731 | 867 | 3628 | 373 | 227 | P | H
1lax HE20 ChO01 2402 96.16 - - 86.43 27.31 | 8.67 | 36.28 373 227 A H
+ 2387.91 58.45 -15.55 74 48.79 27.25 8.65 | 36.27 100 334 P \%
Ant 2 2390 48.17 -5.83 54 38.5 27.26 | 865 | 3627 | 100 | 334 | A |V
BLE(1M) Ch00 2402 105.94 - - 96.21 | 27.31 | 867 | 3628 | 100 | 334 | P | V
2402 100.54 - - 90.81 27.31 | 8.67 | 36.28 100 334 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A2 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
2385.705 55.87 -18.13 74 46.23 27.24 | 8.64 | 36.27 380 244 P H
Mode 2 2386.02 50.19 -3.81 54 40.55 27.24 8.64 | 36.27 380 244 A H
Ant 1 2412 103.45 - - 9366 | 2735 | 869 | 3628 | 380 | 244 | P | H
11b ChO1 2412 100.24 - - 90.45 27.35 | 8.69 | 36.28 380 244 A H
+ 2385.705 55.43 -18.57 74 45.79 27.24 8.64 | 36.27 114 329 P \%
Ant 2 2386.02 49.47 -4.53 54 39.83 2724 | 864 | 3627 | 114 | 329 | A | V
BLE(1M) Ch18 2412 102.55 - - 92.76 | 27.35 | 869 | 3628 | 114 | 329 | P | V
2412 99.36 - - 89.57 27.35 | 8.69 | 36.28 114 329 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A3 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2386.48 55.87 -18.13 74 46.21 2725 | 8.65 | 36.27 | 380 | 244 P H
2386 50.5 -3.5 54 40.86 27.24 8.64 | 36.27 380 244 A H
* 2438 91.35 - - 81.42 2745 | 874 | 36.29 | 380 | 244 P H
Mode 2 * 2438 90.54 - - 80.61 2745 | 874 | 36.29 | 380 | 244 A | H
Ant 1 2483.84 49.28 -24.72 74 39.09 27.64 8.83 | 36.31 380 244 P H
11b ChO1 2489.92 39.62 -14.38 54 29.41 2766 | 8.84 | 36.32 | 380 | 244 A | H
+ 2386 55.75 -18.25 74 46.11 27.24 8.64 | 36.27 114 329 P \%
Ant 2 2386 49.85 -4.15 54 40.21 2724 | 864 | 3627 | 114 | 329 | A | V
BLE(IM) Ch18 | « 2438 100.46 - - 90.53 | 2745 | 874 | 3629 | 114 | 329 | P |V
* 2438 99.85 - - 89.92 27.45 8.74 | 36.29 114 329 A \%
2499.6 49.3 -24.7 74 39.03 27.7 8.86 | 36.32 | 114 | 329 P |V
2495.2 39.43 -14.57 54 29.19 27.68 8.85 | 36.32 114 329 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Adof Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
Mode 2 2386 57.93 | -16.07 74 4829 | 27.24 | 864 | 3627 | 380 | 244 | P | H
Ant 1
11b Cho1 2386 51.37 -2.63 54 41.73 27.24 8.64 | 36.27 380 244 A H
* 2386 57.47 -16.53 74 47.83 27.24 8.64 | 36.27 114 329 P \%
Ant 2
BLE(1M) Ch18 2386 50.78 -3.22 54 41.14 27.24 | 864 | 36.27 | 114 | 329 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A5 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz ((Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
4824 44.39 -29.61 74 36.6 323 12.54| 37.56 - - P H
4876 42.88 -31.12 74 34.88 3256 |12.52| 37.6 - - P H
7314 47.69 -26.31 74 33.57 36.77 |15.45| 38.53 - - P H
10605 52.4 -21.6 74 36.07 38.81 |18.74| 41.72 - - P H
10605 40.49 -13.51 54 24.16 38.81 |18.74| 41.72 - - A H
13350 53.67 -20.33 74 35.17 39.9 |21.28| 43.16 - - P H
Mode 2 13350 42.67 | -11.33 54 24.17 39.9 |21.28| 43.16 - - A | H
Ant 1 17970 55.06 | -18.94 74 3417 | 4159 [24.19| 45.45 - - P | H
11b ChO1 17970 46.16 -7.84 54 25.27 4159 |24.19| 45.45 - - A H
+ 4824 45.23 -28.77 74 37.44 32.3 12.54| 37.56 - - P \%
Ant 2 4876 42.46 -31.54 74 34.46 3256 |1252| 37.6 - - P \%
BLE(1M) Ch18 7314 47.48 | -26.52 74 33.36 | 36.77 |15.45 38.53 - - P |V
12655 52.48 -21.52 74 35.18 39.41 |20.65| 43.24 - - P \%
12655 41.51 -12.49 54 24.21 39.41 |20.65| 43.24 - - A \%
13290 53.07 -20.93 74 34.72 39.79 |21.23| 43.15 - - P \%
13290 42.6 -11.4 54 24.25 39.79 |21.23| 43.15 - - A \%
17970 55.23 -18.77 74 34.34 4159 |24.19| 45.45 - - P \%
17970 46.2 -7.8 54 25.31 4159 |24.19| 45.45 - - A \%

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line orj

noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

. A6 of Ad4



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
2383.84 51.71 -22.29 74 42.07 27.24 | 8.64 | 36.27 | 300 | 254 P H
Mode 3 2383.97 46.16 -7.84 54 36.52 27.24 8.64 | 36.27 300 254 A H
Ant 1 * 2422 101.01 - - 91.17 2739 | 871 | 36.29 | 300 | 254 P H
11b Ch03 * 2422 97.75 - - 87.91 27.39 | 871 | 36.29 | 300 | 254 | A | H
+ 2384.36 52.04 -21.96 74 42.4 27.24 8.64 | 36.27 100 60 P \%
Ant 2 2383.97 45.32 -8.68 54 35.68 27.24 | 8.64 | 36.27 | 100 60 AV
BLE(1M) Ch29 |« 2422 99.18 - - 89.34 | 2739 | 871 3629 | 100 | 60 | P | V
* 2422 95.91 - - 86.07 27.39 | 8.71 | 36.29 | 100 60 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A7 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) [(cm) | (deg)|(P/A)|(H/V)
2384.4 51.69 -22.31 74 42.05 27.24 | 8.64 | 36.27 | 300 | 254 P H
2383.92 46.37 -7.63 54 36.73 27.24 8.64 | 36.27 300 254 A H
2460 84.49 - - 74.44 2754 | 878 | 36.3 300 | 254 P H
Mode 3 2460 83.22 - - 73.17 2754 | 878 | 36.3 300 | 254 A | H
Ant 1 2498.48 49.18 -24.82 74 38.92 27.69 8.86 | 36.32 300 254 P H
11b ChO03 2494.88 39.43 -14.57 54 29.19 27.68 | 8.85 | 36.32 | 300 | 254 A | H
+ 2384.24 51.13 -22.87 74 41.49 27.24 8.64 | 36.27 144 60 P \%
Ant 2 2384.08 45.52 -8.48 54 35.88 27.24 | 864 | 3627 | 144 | 60 AV
BLE(1M) Ch29 2460 97.5 - - 87.45 | 2754 |878| 363 | 144 | 60 | P | V
2460 96.89 - - 86.84 2754 | 878 | 36.3 144 60 AV
2491.04 49.26 -24.74 74 39.05 27.66 | 8.84 | 36.32 | 144 60 P |V
2495.28 39.53 -14.47 54 29.29 27.68 8.85 | 36.32 144 60 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A8 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
Mode 3 2384 55.76 | -18.24 74 46.12 | 27.24 | 864 | 3627 | 300 | 254 | P | H
Ant 1
11b Cho3 2384 47.32 -6.68 54 37.68 27.24 8.64 | 36.27 300 254 A H
* 2384 54.12 -19.88 74 44.48 27.24 8.64 | 36.27 144 60 P \%
Ant 2
BLE(1M) Ch29 2384 46.42 -7.58 54 36.78 27.24 8.64 | 36.27 144 60 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : A9 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2348.24 49.11 -24.89 74 39.65 27.1 8.58 | 36.25 | 300 25 P H
2362.16 39.02 -14.98 54 29.5 27.15 8.6 36.26 300 25 A H
* 2447 101.17 - - 91.19 2749 | 876 | 36.3 300 25 P H
Mode 4 * 2447 98.09 - - 88.11 2749 | 876 | 36.3 300 25 A | H
Ant 1 2489.68 51.55 -22.45 74 41.34 27.66 8.84 | 36.32 300 25 P H
11b ChO08 2490 44.83 -9.17 54 34.62 27.66 | 8.84 | 36.32 | 300 25 A | H
+ 2368.4 49.85 -24.15 74 40.3 27.17 8.61 | 36.26 378 90 P \%
Ant 2 2388.72 38.84 | -15.16 54 29.18 27.25 | 865 | 36.27 | 378 | 90 AV
BLE(IM) ChO1 | « 2447 104.54 - - 9456 | 2749 |876| 363 | 378 | 9 | P |V
* 2447 101.47 - - 91.49 27.49 8.76 36.3 378 90 A \%
2490 52.25 -21.75 74 42.04 27.66 | 8.84 | 36.32 | 378 90 P |V
2490.08 44.94 -9.06 54 34.73 27.66 | 8.84 | 36.32 | 378 90 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A10 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2389.52 49.17 -24.83 74 39.5 27.26 | 8.65 | 36.27 | 300 25 P H
2359.44 39.43 -14.57 54 29.92 27.14 8.6 36.26 300 25 A H
* 2404 101.75 - - 92 27.32 | 8.68 | 36.28 | 300 25 P H
Mode 4 * 2404 101.11 - - 91.36 27.32 | 8.68 | 36.28 | 300 25 A | H
Ant 1 2489.76 51.42 -22.58 74 41.21 27.66 8.84 | 36.32 300 25 P H
11b ChO08 2490 45.04 -8.96 54 34.83 27.66 | 8.84 | 36.32 | 300 25 A | H
+ 2386.48 49.15 -24.85 74 39.49 27.25 8.65 | 36.27 378 90 P \%
Ant 2 2385.52 39.55 | -14.45 54 29.91 27.24 | 864 | 3627 | 378 | 90 AV
BLE(IM) ChO1 | « 2404 94.72 - - 8497 | 2732 |868| 3628 | 378 | 90 | P | V
* 2404 93.99 - - 84.24 27.32 | 8.68 | 36.28 | 378 90 AV
2489.76 51.37 -22.63 74 41.16 27.66 | 8.84 | 36.32 | 378 90 P |V
2489.92 45.36 -8.64 54 35.15 27.66 | 8.84 | 36.32 | 378 90 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 All of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
Mode 4 2490 54 -20 74 4379 | 27.66 | 884 | 3632 | 300 | 25 | P | H
Ant 1
11b Cho8 2490 45.8 -8.2 54 35.59 27.66 8.84 | 36.32 300 25 A H
* 2490 54.08 -19.92 74 43.87 27.66 8.84 | 36.32 378 90 P \%
Ant 2
BLE(1M) ChO1 2490 46.1 -7.9 54 35.89 27.66 | 8.84 | 36.32 | 378 90 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Al2 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
* 2457 102.03 - - 91.99 2753 | 8.78 36.3 300 25 P H
Mode 5 * 2457 98.91 - - 88.87 | 2753 | 878 | 363 | 300 25 | A | H
Ant 1 2494.36 5257 | -21.43 74 4233 | 2768 | 885 | 3632 | 300 | 25 P | H
11b Ch10 2494.04 45.51 -8.49 54 35.27 27.68 | 8.85 | 36.32 300 25 A H
+ * 2457 104.84 - - 94.8 2753 | 8.78 36.3 380 77 P \%
Ant 2 * 2457 101.69 - - 91.65 2753 | 8.78 36.3 380 77 A \%
BLE(1M) Ch09 2494.24 52.54 | -21.46 74 42.3 2768 | 885 | 3632 | 380 | 77 | P |V
2494.04 45.39 -8.61 54 35.15 27.68 | 8.85 | 36.32 380 77 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Al3 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2388.72 49.1 -24.9 74 39.44 27.25 | 8.65 | 36.27 | 300 25 P H
2383.12 40.09 -13.91 54 30.46 27.23 8.64 | 36.27 300 25 A H
2420 101.22 - - 91.38 27.38 | 8.71 | 36.28 | 300 25 P H
Mode 5 2420 100.64 - - 90.8 27.38 | 8.71 | 36.28 | 300 25 A | H
Ant 1 2494.32 51.86 -22.14 74 41.62 27.68 8.85 | 36.32 300 25 P H
11b Ch10 2494 45.74 -8.26 54 35.5 27.68 | 8.85 | 36.32 | 300 25 A | H
+ 2382 49.06 -24.94 74 39.43 27.23 8.64 | 36.27 380 77 P \%
Ant 2 2377.84 39.37 | -14.63 54 29.77 2721 | 863 | 3627 | 380 | 77 AV
BLE(1M) Ch09 2420 88.3 - - 78.46 | 2738 | 871 | 3628 | 380 | 77 | P |V
2420 86.57 - - 76.73 27.38 8.71 | 36.28 380 77 A \%
2494.72 52.43 -21.57 74 42.19 27.68 | 8.85 | 36.32 | 380 77 P |V
2494 45.6 -8.4 54 35.36 27.68 | 8.85 | 36.32 | 380 77 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Al4 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) [(cm) | (deg)|(P/A)|(H/V)
Mode 5 2494 5441 | -19.59 74 4417 | 2768 885 3632 | 300 | 25 | P | H
Ant 1
11b Ch10 2494 46.73 -7.27 54 36.49 27.68 8.85 | 36.32 300 25 A H
* 2494 55.35 -18.65 74 4511 27.68 8.85 | 36.32 380 77 P \%
Ant 2
BLE(1M) Ch09 2494 46.79 -7.21 54 36.55 27.68 | 8.85 | 36.32 | 380 77 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Al5 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
2462 103.07 - - 93 2755 | 8.79 36.3 279 19 P H
Mode 6 2462 99.93 - - 89.86 | 2755 | 879 | 363 | 279 | 19 | A | H
Ant 1 2483.68 50.53 | -23.47 74 4035 | 2763 | 8.83| 3631 | 279 | 19 P | H
11b Ch11 2483.52 42.48 -11.52 54 323 27.63 | 8.83 | 36.31 279 19 A H
+ 2462 103.46 - - 93.39 2755 | 8.79 36.3 378 77 P \%
Ant 2 2462 100.28 - - 90.21 2755 | 8.79 36.3 378 77 A \%
BLE(1M) Ch39 2483.6 51.37 | -22.63 74 4119 | 2763 |883| 3631 | 378 | 77 | P | V
2483.52 43.27 -10.73 54 33.09 27.63 | 8.83 | 36.31 378 77 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Al6 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
* 2480 102.81 - - 92.65 2762 | 882 | 36.31 279 19 P H
Mode 6 * 2480 102.15 - - 91.99 27.62 8.82 | 36.31 279 19 A H
Ant 1 2487 50.84 | -23.16 74 40.63 | 2765 | 884 | 3631 | 279 | 19 P | H
11b Ch11 2483.6 42.94 -11.06 54 32.76 27.63 | 8.83 | 36.31 279 19 A H
+ * 2480 86.62 - - 76.46 27.62 8.82 | 36.31 378 77 P \%
Ant 2 * 2480 85.92 - - 75.76 27.62 | 8.82 | 36.31 378 77 A \%
BLE(1M) Ch39 2483.52 51.12 | -22.88 74 4094 | 2763 |883| 3631 | 378 | 77 | P | V
2483.52 43.43 -10.57 54 33.25 27.63 | 8.83 | 36.31 378 77 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Al7 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
2462 105.99 - - 95.92 2755 | 8.79 36.3 290 20 P H
Mode 7 2462 96.93 - - 86.86 | 2755 | 879 | 363 | 290 | 20 | A | H
Ant 1 2484 60.28 | -13.72 74 50.09 | 27.64 | 8.83| 36.31 | 290 | 20 P | H
1lax HE20 Ch11 2483.52 47.61 -6.39 54 37.43 27.63 | 8.83 | 36.31 290 20 A H
+ 2462 107.02 - - 96.95 27.55 8.79 36.3 377 92 P \%
Ant 2 2462 97.82 - - 87.75 2755 | 8.79 36.3 377 92 A \%
BLE(1M) Ch39 2483.8 59.42 | -14.58 74 4923 | 2764 |883| 3631 | 377 | 92 | P |V
2483.52 48.61 -5.39 54 38.43 27.63 | 8.83 | 36.31 377 92 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 Al8 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
2480 102.59 - - 92.43 2762 | 882 | 36.31 290 20 P H
Mode 7 2480 102 - - 91.84 | 2762 | 882 3631 | 290 | 20 | A | H
Ant 1 2483.92 57.73 | -16.27 74 4754 | 2764 | 8.83 | 3631 | 290 | 20 P | H
1lax HE20 Ch11 2483.6 48.1 -5.9 54 37.92 27.63 | 8.83 | 36.31 290 20 A H
+ 2480 82.79 - - 72.63 27.62 8.82 | 36.31 377 92 P \%
Ant 2 2480 70.02 - - 59.86 27.62 | 8.82 | 36.31 377 92 A \%
BLE(1M) Ch39 2483.92 59.15 | -14.85 74 48.96 | 2764 |883| 3631 | 377 | 92 | P |V
2483.84 48.84 -5.16 54 38.65 27.64 | 8.83 | 36.31 377 92 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A19 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

5GHz 5150~5250MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
5146.38 55.82 -18.18 74 47.13 33.1 12.75| 37.74 250 313 P H
Mode 8 5150 47.98 -6.02 54 39.29 331 12.76| 37.74 250 313 A H
Ant 0+1 * 5180 112.82 - - 104.16 | 33.04 |12.81| 3775 | 250 | 313 | P | H
11a Ch36 * 5180 105.05 - - 96.39 33.04 |12.81| 37.75 250 313 A H
+ 5145.6 54.47 -19.53 74 45.78 331 12.75| 37.74 276 358 P \%
Ant 2 5150 46.77 -7.23 54 38.08 33.1 [12.76| 37.74 | 276 | 358 | A | V
BLE(IM) Ch39 | « 5180 112.25 - - 10359 | 33.04 |12.81| 37.75 | 276 | 358 | P | V
* 5180 104.93 - - 96.27 33.04 |12.81| 37.75 276 358 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A20 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2480 103.29 - - 93.13 2762 | 882 | 36.31 240 18 P H
Mode 8 2480 102.57 - - 9241 | 2762 | 882 3631 | 240 | 18 | A | H
Ant 0+1 2486.68 49.74 | -24.26 74 39.54 | 2765 | 8.83 | 36.31 | 240 | 18 P | H
11a Ch36 2483.72 39.99 -14.01 54 29.81 27.63 | 8.83 | 36.31 240 18 A H
+ 2480 101.16 - - 91 27.62 8.82 | 36.31 108 115 P \%
Ant 2 2480 100.56 - - 90.4 2762 | 882 3631 | 108 | 115 | A | V
BLE(1M) Ch39 2485.08 4933 | -24.67 74 39.14 | 2764 |883| 3631 | 108 | 115 | P | V
2484.52 39.72 -14.28 54 29.53 27.64 | 8.83 | 36.31 108 115 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A21 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
4960 55.24 -18.76 74 46.78 33.02 |12.49| 37.66 229 60 P H
4960 47.73 -6.27 54 39.27 33.02 |12.49| 37.66 229 60 A H
7440 47.97 -26.03 74 33.81 36.22 15,5 | 38.63 - - P H
10360 56.19 -12.01 68.2 40.29 38.6 185 | 41.61 - - P H
12280 52.05 -21.95 74 35.51 39.12 |20.28| 43.18 - - P H
12280 40.64 -13.36 54 24.1 39.12 |20.28| 43.18 - - A H
13270 52.55 -21.45 74 34.45 39.77 |21.21| 43.15 - - P H
13270 42.33 -11.67 54 24.23 39.77 |21.21| 43.15 - - A H
15540 49.77 -24.23 74 33.47 37.98 |22.84| 44.78 247 355 P H
Mode 8 15540 41.43 -12.57 54 25.13 37.98 |22.84| 44.78 247 355 A H
Ant 0+1 17978 55.41 | -18.59 74 3454 | 4165 | 242 | 4545 - - P | H
11a Ch36 17978 45.97 -8.03 54 251 41.65 24.2 | 4545 - - A H
+ 4960 53.92 -20.08 74 45.46 33.02 |12.49| 37.66 301 332 P \%
Ant 2 4960 45.68 -8.32 54 37.22 | 33.02 |12.49| 3766 | 301 | 332 | A |V
BLE(1M) Ch39 7440 47.62 | -26.38 74 3346 | 36.22 | 155 | 38.63 - - P |V
10360 57.31 -10.89 68.2 41.41 38.6 18.5 | 41.61 - - P \%
12698 52.13 -21.87 74 34.86 39.5 20.69| 43.22 - - P \%
12698 41.39 -12.61 54 24.12 39.5 20.69| 43.22 - - A \%
13325 52.76 -21.24 74 34.54 39.85 |21.26| 43.16 - - P \%
13325 42.49 -11.51 54 24.27 39.85 |21.26| 43.16 - - A \%
15540 51.64 -22.36 74 35.34 37.98 |22.84| 44.78 217 341 P \%
15540 41.98 -12.02 54 25.68 37.98 |22.84| 44.78 217 341 A \%
17956 55.28 -18.72 74 34.58 4149 |24.18| 45.44 - - P \%
17956 45.92 -8.08 54 25.22 4149 |24.18| 45.44 - - A \%

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or|

noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A22 of Ad4




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

5GHz 5150~5250MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
5150 59.14 -14.86 74 50.45 33.1 12.76 | 37.74 261 310 P H
Mode 9 5149.76 49.21 -4.79 54 40.52 331 12.75| 37.74 261 310 A H
Ant 0+1 5180 114.49 - - 105.83 | 33.04 [12.81| 37.75 | 261 | 310 | P | H
11a Ch36 5180 106.48 - - 97.82 33.04 |12.81| 37.75 261 310 A H
+ 5148.72 55.84 -18.16 74 47.15 331 12.75| 37.74 302 6 P \%
Ant 2 5150 47.64 -6.36 54 38.95 33.1 [12.76| 37.74 | 302 6 AV
BLE(1M) Ch19 5180 112.5 - - 103.84 | 33.04 |12.81| 37.75 | 302 6 PV
5180 95.38 - - 86.72 33.04 |12.81| 37.75 302 6 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A23 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2383.28 48.89 -25.11 74 39.26 2723 | 8.64 | 36.27 | 241 34 P H
2385.36 38.99 -15.01 54 29.35 27.24 8.64 | 36.27 241 34 A H
* 2440 104.03 - - 94.08 27.46 | 875 | 36.29 | 241 34 P H
Mode 9 * 2440 103.4 - - 93.45 27.46 | 875 | 36.29 | 241 34 A | H
Ant 0+1 2499.28 48.59 -25.41 74 38.32 27.7 8.86 | 36.32 241 34 P H
11a Ch36 2484.08 39.39 -14.61 54 29.2 2764 | 883 | 36.31 | 241 34 A | H
+ 2331.44 49.27 -24.73 74 39.84 271 8.55 | 36.25 110 130 P \%
Ant 2 2372.56 38.96 -15.04 54 29.38 27.19 | 8.62 | 36.26 | 110 130 A |V
BLE(IM) Ch19 | « 2440 102.32 - - 9237 | 2746 |875| 3629 | 110 | 130 | P | V
* 2440 101.71 - - 91.76 27.46 8.75 | 36.29 110 130 A \%
2483.92 49.02 -24.98 74 38.83 27.64 | 8.83 | 36.31 | 110 130 P |V
2489.76 39.39 -14.61 54 29.18 27.66 8.84 | 36.32 110 130 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A24 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
4880 52.75 -21.25 74 44.72 3258 |1252| 37.6 249 63 P H
4880 47.26 -6.74 54 39.23 3258 |1252| 37.6 249 63 A H
7320 48.65 -25.35 74 33.87 36.76 |15.46| 38.53 400 35 P H
10360 56.47 -11.73 68.2 40.57 38.6 185 | 41.61 - - P H
12687 51.84 -22.16 74 34.62 39.47 |20.68| 43.23 - - P H
12687 41.49 -12.51 54 24.27 39.47 |20.68| 43.23 - - A H
13391 52.7 -21.3 74 34.32 39.98 |21.31| 43.17 - - P H
13391 42.61 -11.39 54 24.23 39.98 |21.31| 43.17 - - A H
15540 51.95 -22.05 74 35.65 37.98 |22.84| 44.78 299 155 P H
Mode 9 15540 43.3 -10.7 54 27 37.98 |22.84| 44.78 | 299 | 155 | A | H
Ant 0+1 17967 55.65 | -18.35 74 34.87 | 4157 |24.19| 45.45 - - P | H
11a Ch36 17967 46.48 -7.52 54 25.7 41.57 |24.19| 45.45 - - A H
+ 4880 50.37 -23.63 74 42.34 3258 |1252| 37.6 302 331 P \%
Ant 2 4880 43.98 -10.02 54 35.95 3258 |1252| 37.6 302 331 A \%
BLE(1M) Ch19 7320 48.2 -25.8 74 3342 | 36.76 |15.46| 3853 | 100 | 164 | P | V
10360 56.63 -11.57 68.2 40.73 38.6 18.5 | 41.61 - - P \%
12170 51.97 -22.03 74 354 39.2 20.17| 43.12 - - P \%
12170 41.37 -12.63 54 24.8 39.2 20.17| 43.12 - - A \%
13259 52.48 -21.52 74 34.4 39.76 21.2 | 43.15 - - P \%
13259 42.2 -11.8 54 24.12 39.76 21.2 | 43.15 - - A \%
15540 52.74 -21.26 74 36.44 37.98 |22.84| 44.78 150 1 P \%
15540 43.77 -10.23 54 27.47 37.98 |22.84| 44.78 150 1 A \%
17967 54.89 -19.11 74 34.11 4157 |24.19| 45.45 - - P \%
17967 45.8 -8.2 54 25.02 41.57 |24.19| 45.45 - - A \%

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or|

noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A25 of Ad4




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

5GHz 5250~5350MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
* 5320 1131 - - 104.46 32.88 13.1 | 37.81 240 296 P H
Mode 10 * 5320 105.46 - - 96.82 | 3288 | 131 | 3781 | 240 | 296 | A | H
Ant 0+1 5350.08 59.52 | -14.48 74 51.03 327 [13.16| 37.82 | 240 | 296 | P | H
11a Ch64 5350.24 49.19 -4.81 54 40.7 32.7 13.16| 37.82 240 296 A H
+ * 5320 108.9 - - 100.26 32.88 13.1 | 37.81 322 15 P \%
Ant 2 * 5320 101.27 - - 9263 | 32.88 | 13.1 | 37.81 | 322 | 15 AV
BLE(1M) Ch19 5354.72 53.74 | -20.26 74 4522 | 3272 |13.17| 37.82 | 322 | 15 P |V
5350.24 46.01 -7.99 54 37.52 32.7 13.16| 37.82 322 15 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A26 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2367.12 48.79 -25.21 74 39.24 27.17 | 8.61 | 36.26 242 37 P H
2377.52 38.97 -15.03 54 29.37 27.21 8.63 | 36.27 242 37 A H
* 2440 103.96 - - 94.01 27.46 | 8.75 | 36.29 242 37 P H
Mode 10 * 2440 103.38 - - 93.43 | 2746 | 875 3629 | 242 | 37 | A | H
Ant 0+1 2487.36 48.68 -25.32 74 38.47 27.65 8.84 | 36.31 242 37 P H
11a Ch64 2497.6 39.37 -14.63 54 29.11 27.69 | 8.86 | 36.32 242 37 A H
+ 2312.88 48.72 -25.28 74 39.32 271 8.51 | 36.24 111 130 P \%
Ant 2 2386.96 39.03 | -14.97 54 29.37 2725 | 865 | 3627 | 111 | 130 | A | V
BLE(IM) Ch19 | « 2440 102.55 - - 92.6 2746 |875| 3629 | 111 | 130 | P | V
* 2440 101.87 - - 91.92 27.46 8.75 | 36.29 111 130 A \%
2494.8 48.78 -25.22 74 38.54 27.68 | 8.85 | 36.32 111 130 P \%
2496.08 39.36 -14.64 54 29.12 27.68 8.85 | 36.32 111 130 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A27 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz, 5GHz 5250~5350MHz (Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
4880 52.71 -21.29 74 44.68 3258 |1252| 37.6 250 63 P H
4880 47.22 -6.78 54 39.19 3258 |1252| 37.6 250 63 A H
7320 48.23 -25.77 74 33.45 36.76 |15.46| 38.53 400 35 P H
7320 39.03 -14.97 54 24.25 36.76 |15.46| 38.53 400 35 A H
10640 57.4 -16.6 74 41.09 38.84 |18.78| 41.72 200 259 P H
10640 48.71 -5.29 54 324 38.84 |18.78| 41.72 200 259 A H
13399 52.38 -21.62 74 33.97 40 21.32| 43.17 - - P H
13399 42.48 -11.52 54 24.07 40 21.32| 43.17 - - A H
15960 49.9 -24.1 74 334 37.52 |23.11| 44.38 400 132 P H
Mode 10 15960 4153 | -12.47 54 25.03 | 3752 |23.11| 4438 | 400 | 132 | A | H
Ant 0+1 17989 55.36 | -18.64 74 34.43 | 41.72 | 242 | 4546 - - P | H
11a Ch64 17989 46.32 -7.68 54 25.39 41.72 24.2 | 45.46 - - A H
+ 4880 50.44 -23.56 74 42.41 3258 |1252| 37.6 302 330 P \%
Ant 2 4880 44.05 -9.95 54 36.02 3258 |1252| 37.6 302 330 A \%
BLE(1M) Ch19 7320 49,52 | -24.48 74 34.74 | 36.76 |15.46| 3853 | 100 | 165 | P | V
7320 40.33 -13.67 54 25.55 36.76 |15.46| 38.53 100 165 A \%
10640 57.87 -16.13 74 41.56 38.84 |18.78| 41.72 198 23 P \%
10640 49.56 -4.44 54 33.25 38.84 |18.78| 41.72 198 23 A \%
13391 53.35 -20.65 74 34.97 39.98 |21.31| 43.17 - - P \%
13391 43.21 -10.79 54 24.83 39.98 |21.31| 43.17 - - A \%
15960 50.43 -23.57 74 33.93 3752 |23.11| 44.38 200 104 P \%
15960 41.84 -12.16 54 25.34 37.52 |23.11| 44.38 200 104 A \%
17945 56.34 -17.66 74 35.71 4141 |24.18| 45.43 - - P \%
17945 46.96 -7.04 54 26.33 41.41 |24.18| 45.43 - - A \%

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A28 of Ad4



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

5GHz 5470~5725MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
5455.28 59.15 -14.85 74 50.28 3291 |13.33| 37.85 | 246 | 292 P H
5469.68 60.65 -7.55 68.2 51.72 3294 |13.35| 37.86 246 292 P H
Mode 11 5460 48.9 -5.1 54 40.01 32.92 |13.34| 37.86 | 246 | 292 P H
Ant 0+1 * 5500 115.06 - - 106.01 33 13.39| 37.87 | 246 | 292 P H
11la Ch100 * 5500 107.99 - - 98.94 33 13.39| 37.87 246 292 P H
+ 5459.92 53.62 -20.38 74 44.73 32.92 |13.34| 37.86 | 367 | 334 P |V
Ant 2 5468.4 55.29 -12.91 68.2 46.36 3294 |13.35| 37.86 | 367 | 334 P |V
BLE(1M) Ch19 5460 4555 | -8.45 54 36.66 | 32.92 |13.34| 37.86 | 367 | 334 | P |V
* 5500 110.48 - - 101.43 33 13.39| 37.87 | 367 | 334 P |V
* 5500 104.59 - - 95.54 33 13.39| 37.87 | 367 | 334 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A29 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
2354.48 49.18 -24.82 74 39.7 27.12 | 859 | 36.26 | 241 34 P H
2385.36 38.88 -15.12 54 29.24 27.24 8.64 | 36.27 241 34 A H
* 2440 103.89 - - 93.94 27.46 | 875 | 36.29 | 241 34 P H
Mode 11 * 2440 103.37 - - 93.42 27.46 | 875 | 36.29 | 241 34 A | H
Ant 0+1 2496.48 49.49 -24.51 74 39.24 27.69 8.85 | 36.32 241 34 P H
11a Ch100 2490.56 39.32 -14.68 54 29.11 2766 | 8.84 | 36.32 | 241 34 A | H
+ 2381.36 48.95 -25.05 74 39.32 27.23 8.64 | 36.27 110 129 P \%
Ant 2 2358.32 39.02 -14.98 54 29.53 27.13 | 859 | 36.26 | 110 129 A |V
BLE(IM) Ch19 | « 2440 102.4 - - 9245 | 2746 |875| 3629 | 110 | 129 | P | V
* 2440 101.74 - - 91.79 27.46 8.75 | 36.29 110 129 A \%
2499.68 48.91 -25.09 74 38.64 27.7 8.86 | 36.32 | 110 129 P |V
2485.68 39.34 -14.66 54 29.15 27.64 8.83 | 36.31 110 129 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A30 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz, 5GHz 5470~5725MHz (Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
4882 52.79 -21.21 74 44.75 3259 |1252| 37.6 250 64 P H
4882 47.41 -6.59 54 39.37 3259 |1252| 37.6 250 64 A H
7319 48.41 -25.59 74 33.63 36.76 |15.46| 38.53 400 35 P H
7319 39.3 -14.7 54 24.52 36.76 |15.46| 38.53 400 35 A H
11000 60.48 -13.52 74 43.89 38.7 19.13| 41.66 189 40 P H
11000 50.96 -3.04 54 34.37 38.7 19.13| 41.66 189 40 A H
13251 52.55 -21.45 74 34.48 39.75 21.2 | 43.15 - - P H
13251 42.11 -11.89 54 24.04 39.75 21.2 | 43.15 - - A H
Mode 11 16500 50.9 -17.3 68.2 3336 | 382 (2336 4438 | - - P | H
Ant 0+1 17967 55.28 | -18.72 74 345 4157 |24.19| 45.45 - - P | H
11a Ch100 17967 46.22 -7.78 54 25.44 41.57 |24.19| 45.45 - - A H
+ 4880 50.29 -23.71 74 42.26 3258 |1252| 37.6 302 330 P \%
Ant 2 4880 44.05 -9.95 54 36.02 3258 |1252| 37.6 302 330 A \%
BLE(1M) Ch19 7320 48.67 | -25.33 74 33.89 | 36.76 |15.46| 38.53 | 100 | 164 | P | V
7320 40.03 -13.97 54 25.25 36.76 |15.46| 38.53 100 164 A \%
11000 57.17 -16.83 74 40.58 38.7 19.13| 41.66 344 352 P \%
11000 48.7 -5.3 54 32.11 38.7 19.13| 41.66 344 352 A \%
13336 52.62 -21.38 74 34.37 39.87 |21.27| 43.16 - - P \%
13336 42.56 -11.44 54 24.31 39.87 |21.27| 43.16 - - A \%
16500 50.45 -17.75 68.2 32.91 38.2 23.36| 44.38 - - P \%
17978 55.42 -18.58 74 34.55 41.65 24.2 | 45.45 - - P \%
17978 46.64 -7.36 54 25.77 41.65 24.2 | 45.45 - - A \%

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or|

noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 A31 of Ad4




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

5GHz 5725~5850MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
5825 115.98 - - 105.78 34.05 |13.64| 37.94 248 258 P H
5825 107.83 - - 97.63 34.05 |13.64| 37.94 248 258 A H
5851.395 65.76 -53.26 119.02 55.47 34.1 13.68| 37.95 248 258 P H
Mode 12 5856.11 63.69 -46.8 110.49 53.38 3411 |13.69| 37.95 | 248 | 258 P H
Ant 0+1 5875.38 60.87 -44.05 104.92 50.49 34.15 |13.72| 37.95 248 258 P H
1la Ch165 5928.27 54.38 -13.82 68.2 43.8 34.26 |13.81| 37.96 | 248 | 258 P H
+ 5825 110.1 - - 100.35 34.05 |13.64| 37.94 260 327 P \%
Ant 2 5825 102.89 - - 93.14 | 34.05 |13.64| 3794 | 260 | 327 | A | V
BLE(1M) Ch37 5851.75 | 60.46 |-57.75| 11821 | 50.63 | 34.1 |13.68| 37.95 | 260 | 327 | P | V
5856.5 58.51 -51.87 | 110.38 48.66 34.11 |13.69| 37.95 | 260 | 327 P |V
5876 53.27 -51.19 104.46 43.35 34.15 |13.72| 37.95 260 327 P \%
5934.5 49.86 -18.34 68.2 39.74 34.27 |13.82| 37.97 260 327 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A32 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
2476 103.25 - - 93.12 27.6 8.81 | 36.31 347 14 P H
Mode 12 2476 102.58 - - 92.45 276 |88l 3631 | 347 | 14 | A | H
Ant 0+1 2497.96 49.12 | -24.88 74 38.86 | 27.69 | 8.86 | 36.32 | 347 | 14 P | H
11a Ch165 2485.36 39.51 -14.49 54 29.32 2764 | 8.83 | 36.31 347 14 A H
+ 2476 101.24 - - 91.11 27.6 8.81 | 36.31 100 129 P H
Ant 2 2476 100.7 - - 90.57 276 |88l 3631 | 100 | 129 | A | H
BLE(1M) Ch37 2494.72 48.99 | -25.01 74 38.75 | 2768 |885| 3632 | 100 | 129 | P | V
2496.08 39.53 -14.47 54 29.29 27.68 | 8.85 | 36.32 100 129 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A33 of Ad4

FAX : 886-3-327-0855




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz, 5GHz 5725~5850MHz (Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
4952 48.47 -25.53 74 40.03 33 12.49| 37.65 | 229 61 P H
4952 38.68 -15.32 54 30.24 33 12.49| 37.65 229 61 A H
7428 47.69 -26.31 74 33.47 36.24 |15.52| 38.62 - - P H
11650 58.42 -15.58 74 42.48 38.65 19.7 | 42.77 199 114 P H
11650 48.41 -5.59 54 32.47 38.65 19.7 | 42.77 199 114 A H
12225 51.78 -22.22 74 35.22 39.17 |20.22| 43.15 - - P H
12225 40.78 -13.22 54 24.22 39.17 |20.22| 43.15 - - A H
13325 52.65 -21.35 74 34.43 39.85 |21.26| 43.16 - - P H
13325 42.37 -11.63 54 24.15 39.85 |21.26| 43.16 - - A H
Mode 12 17475 51.13 |-17.07 | 682 33.48 | 38.38 |23.88| 45.08 - - P | H
Ant 0+1 17967 55.35 | -18.65 74 3457 | 4157 |24.19| 45.45 - - P | H
11a Ch165 17967 46.02 -7.98 54 25.24 41.57 |24.19| 45.45 - - A H
+ 4952 49.03 -24.97 74 40.59 33 12.49| 37.65 | 303 | 332 P |V
Ant 2 4952 37.86 -16.14 54 29.42 33 12.49| 37.65 303 332 A \%
BLE(1M) Ch37 7428 4791 | -26.09 74 33.69 | 36.24 |15.52| 38.62 - - P |V
11650 59.51 -14.49 74 43.57 38.65 19.7 | 42.77 198 143 P \%
11650 48.88 -5.12 54 32.94 38.65 19.7 | 42.77 198 143 A \%
12687 51.68 -22.32 74 34.46 39.47 |20.68| 43.23 - - P \%
12687 41.35 -12.65 54 24.13 39.47 |20.68| 43.23 - - A \%
13391 534 -20.6 74 35.02 39.98 |21.31| 43.17 - - P \%
13391 42.6 -11.4 54 24.22 39.98 |21.31| 43.17 - - A \%
17475 51.18 -17.02 68.2 33.53 38.38 [23.88| 45.08 - - P |V
17978 55.11 -18.89 74 34.24 41.65 24.2 | 4545 - - P \%
17978 46.07 -7.93 54 25.2 41.65 24.2 | 45.45 - - A \%
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or
noise floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868 Page Number 1 A34 of Ad4
FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

5GHz 5150~5250MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
5141.7 58.12 -15.88 74 49.44 33.1 12.74| 37.74 239 56 P H
Mode 13 5147.94 | 4911 | -4.89 54 40.42 331 (1275 3774 | 239 | 56 | A | H
Ant O * 5180 111.97 - - 103.31 | 33.04 [12.81| 37.75 | 239 | 56 P | H
11a Ch36 * 5180 104.62 - - 95.96 33.04 |12.81| 37.75 239 56 A H
+ 5142.22 54.44 -19.56 74 45.76 331 12.74| 37.74 399 325 P \%
Ant 1 5147.68 45.66 -8.34 54 36.97 331 [1275| 37.74 | 399 | 325 | A | V
11b Ch11 * 5180 108.1 - - 99.44 | 3304 |12.81| 37.75 | 399 | 325 | P | V
* 5180 99.75 - - 91.09 33.04 |12.81| 37.75 399 325 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A35 of Ad4
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
2385.39 55.38 -18.62 74 45.74 27.24 | 8.64 | 36.27 375 246 P H
Mode 13 2385.495 49.32 -4.68 54 39.68 27.24 8.64 | 36.27 375 246 A H
Ant O 2412 103.58 - - 9379 | 2735 | 869 | 3628 | 375 | 246 | P | H
11a Ch36 2412 100.42 - - 90.63 27.35 | 8.69 | 36.28 375 246 A H
+ 2386.125 55.23 -18.77 74 45.58 27.24 8.65 | 36.27 100 310 P \%
Ant 1 2385.915 | 49.37 -4.63 54 39.73 2724 | 864 | 3627 | 100 | 310 | A | V
11b Ch11 2412 101.45 - - 91.66 | 27.35 | 869 | 36.28 | 100 | 310 | P | V
2412 98.24 - - 88.45 27.35 | 8.69 | 36.28 100 310 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A36 of Ad4
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz, 5GHz 5725~5850MHz (Harmonic @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
4824 51.27 -22.73 74 43.52 323 12.54| 37.56 243 59 P H
4824 46.02 -7.98 54 38.27 32.3 12.54| 37.56 243 59 A H
10360 50.27 -17.93 68.2 34.37 38.6 185 | 41.61 - - P H
13336 52.23 -21.77 74 33.98 39.87 |21.27| 43.16 - - P H
13336 42.58 -11.42 54 24.33 39.87 |21.27| 43.16 - - A H
14480 52.37 -21.63 74 34.29 39.88 |22.14| 44.19 - - P H
14480 42.35 -11.65 54 24.27 39.88 |22.14| 44.19 - - A H
15540 51.18 -22.82 74 34.88 37.98 |22.84| 44.78 252 147 P H
Mode 13 15540 42.28 -11.72 54 25.98 37.98 |22.84| 44.78 252 147 A H
Ant O 17934 54.99 -19.01 74 34.43 41.34 |24.17| 45.42 - - P H
11a Ch36 17934 46.68 -7.32 54 26.12 41.34 |24.17| 45.42 - - A H
+ 4824 49.86 -24.14 74 42.11 32.3 12.54| 37.56 100 181 P \%
Ant 1 4824 42.86 | -11.14 54 35.11 323 |1254| 3756 | 100 | 181 | A | V
11b Ch11 10360 4958 | -1862 | 682 3368 | 386 | 185 | 41.61 | - - P |V
13314 52.63 -21.37 74 34.44 39.83 |21.25| 43.16 - - P \%
13314 42.52 -11.48 54 24.33 39.83 |21.25| 43.16 - - A \%
14491 52.65 -21.35 74 34.55 39.89 |22.15| 44.19 - - P \%
14491 42.29 -11.71 54 24.19 39.89 |22.15| 44.19 - - A \%
15540 50.49 -23.51 74 34.19 37.98 |22.84| 44.78 153 8 P \%
15540 41.16 -12.84 54 24.86 37.98 |22.84| 44.78 153 8 A \%
17967 54.6 -19.4 74 33.82 41.57 |24.19| 45.45 - - P \%
17967 46.21 -7.79 54 25.43 41.57 |24.19| 45.45 - - A \%
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line orj

noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

6GHz 5925~6425MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
5914.88 52.09 -36.11 88.2 42.04 34.23 |13.78| 37.96 246 271 P H
Mode 14 5924.68 42.67 -25.53 68.2 32.58 34.25 13.8 | 37.96 246 271 A H
Ant O * 5955 105.16 - - 95 3428 |13.85| 3797 | 246 | 271 | P | H
11a Ch01 * 5955 97.05 - - 86.89 3428 |13.85| 37.97 246 271 A H
+ 5923.42 49.94 -38.26 88.2 39.85 34.25 13.8 | 37.96 359 58 P \%
Ant 1 5922.44 39.91 | -28.29 68.2 29.83 | 3424 | 138 | 3796 | 359 | 58 AV
11a Ch36 * 5955 98.18 - - 88.02 | 34.28 |13.85 3797 | 359 | 58 | P | V
* 5955 89.88 - - 79.72 34.28 |13.85| 37.97 359 58 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A38 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

5GHz 5150~5250MHz (Band Edge @ 3m)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp | Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m) |(dB)| (dB) |(cm) | (deg) (P/A)|(H/V)
5150 57.49 -16.51 74 48.8 33.1 12.76 | 37.74 242 54 P H
Mode 14 5150 49.26 | -4.74 54 40.57 331 (1276 3774 | 242 | 54 | A | H
Ant O * 5180 112.41 - - 103.75 | 33.04 [12.81| 37.75 | 242 | 54 P | H
11a Ch01 * 5180 104.89 - - 96.23 33.04 |12.81| 37.75 242 54 A H
+ 5143.52 54.42 -19.58 74 45.74 331 12.74| 37.74 355 333 P \%
Ant 1 5150 45.83 -8.17 54 37.14 331 [12.76| 37.74 | 355 | 333 | A | V
11a Ch36 * 5180 108.49 - - 99.83 | 33.04 |12.81| 37.75 | 355 | 333 | P | V
* 5180 100.19 - - 91.53 33.04 |12.81| 37.75 355 333 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 A39 of Ad4

FAX : 886-3-327-0855




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

6GHz 5925~6425MHz, 5GHz 5150~5250MHz (Harmonic @ 3m)

noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBuV) | (dB/m) |(dB)| (dB) |[(cm) | (deg)|(P/A)|(H/V)
3630 44.57 -29.43 74 41.21 29.56 |10.74| 36.94 - - P H
4406 45.3 -22.9 68.2 39.37 31.6 11.63| 37.3 - - P H
6730 50.93 -17.27 68.2 38.25 35.84 |14.83| 37.99 - - P H
10360 54.01 -14.19 68.2 38.49 38.6 185 | 41.61 - - P H
11910 49.43 -24.57 74 33.54 38.91 |19.92| 42.96 200 95 P H
11910 40.83 -13.17 54 24.94 38.91 |19.92| 42.96 200 95 A H
15540 50.92 -23.08 74 34.84 37.98 |22.84| 44.78 201 199 P H
15540 42.36 -11.64 54 26.28 37.98 |22.84| 44.78 201 199 A H
17865 52.9 -21.1 74 33.31 40.78 |24.12| 45.37 398 318 P H
Mode 14 17865 4419 | -9.81 54 246 | 40.78 |24.12| 4537 | 398 | 318 | A | H
Ant O 38658 52.06 | -21.94 74 40 431 |35.41| 56.91 - - P | H
11a Cho1 38658 41.45 -12.55 54 29.39 43.1 3541 | 56.91 - - A H
+ 3630 43.78 -30.22 74 40.42 29.56 |10.74| 36.94 - - P \%
Ant1 4405 46.35 | -21.85 68.2 40.42 31.6 |11.63| 37.3 - - P | V
11a Ch36 6730 5099 |-17.21| 68.2 38.31 | 35.84 |14.83| 37.99 - - P |V
10360 54.22 -13.98 68.2 38.7 38.6 18.5 | 41.61 - - P \%
11910 49.96 -24.04 74 34.07 38.91 |19.92| 42.96 202 304 P \%
11910 40.82 -13.18 54 24.93 38.91 |19.92| 42.96 202 304 A \%
15540 50.43 -23.57 74 34.35 37.98 |22.84| 44.78 199 2 P \%
15540 41.97 -12.03 54 25.89 37.98 |22.84| 44.78 199 2 A \%
17865 53.48 -20.52 74 33.89 40.78 |24.12| 45.37 100 123 P \%
17865 44.48 -9.52 54 24.89 40.78 |24.12| 45.37 100 123 A \%
38768 51.81 -22.19 74 39.67 43.1 35.42| 56.84 - - P \%
38768 41.27 -12.73 54 29.13 43.1 35.42| 56.84 - - A \%
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

Emission above 18GHz

2.4GHz 2400~2483.5MHz (SHF)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) |[(dB)| (dB) |(cm)|(deg) |(P/A)|(H/V)
Mode 2 39538 52.92 -21.08 74 38.3 44.67 |35.75| 56.26 - - P H
Ant O
11b Cho1 39538 42.46 -11.54 54 27.84 44.67 |35.75| 56.26 - - P H
* 39450 51.84 -22.16 74 37.36 4466 | 35.7 | 56.34 - - P \%
Ant 2
BLE(LM) Ch18 39450 42.13 -11.87 54 27.65 44.66 | 35.7 | 56.34 - - P \Y,

Remark

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

3. The emission position marked as

noise floor only.

" means no suspected emission found with sufficient margin against limit line or

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

Emission below 1GHz

2.4GHz 2400~2483.5MHz (LF)

Note|Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) [(dB)| (dB) [(cm)|(deg)|(P/A)|(H/V)
146.4 32.69 -10.81 43.5 48.32 17.36 2.35 | 3547 - - P H
199.75 28.32 -15.18 435 46.02 14.88 2.7 | 35.38 - - P H
600.36 31.09 -14.91 46 35.26 25.47 453 | 34.38 - - P H
Mode 2 746.83 3746 | -8.54 46 3839 | 2767 | 5 | 3375 - - P | H
Ant O 800.18 34.24 -11.76 46 34.94 27.61 | 5.16 | 33.69 - - P H
11b ChO1 958.29 34.56 -11.44 46 30.98 30.69 | 5.62 | 32.96 - - P H
+ 30 29.82 -10.18 40 39.81 2437 | 1.17 | 35.66 - - P Y
Ant 2 142.52 31.63 -11.87 435 47.22 17.44 2.33 | 3549 - - P \%
BLE(1M) Ch18 199.75 32.99 |-1051| 435 50.69 | 14.88 | 2.7 | 35.38 - - PV
600.36 37.86 -8.14 46 42.03 25.47 | 453 | 34.38 - - P Y
852.56 33.74 -12.26 46 32.59 28.81 533 | 33.32 - - P \%
958.29 35.02 -10.98 46 31.44 30.69 5.62 | 32.96 - - P \%
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB

margin against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 A43 of Ad4
FAX : 886-3-327-0855




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

A calculation example for radiated spurious emission is shown as below:

Note | Frequency Level [Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(HIV)
802.11b 2390 55.45 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Margin Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number 1 Ad4 of Ad4
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

Appendix B. Radiated Spurious Emission Plots

Temperature : 19~21°C

Test Engineer : Nick Yu and Bill Chang

Relative Humidity : [61~65%

Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : B1 of B87

FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Oate:2022.05.03 J @ouvim) Date: 2022.05.09

1300 1309

1200 1209

100 Ry

- shanthnf

100.0{ / B 100.0/

a0l 500

80.0/ M 80.0 PEAK 74|

700 70

L/
o0 600
e 1

s0q 509 . S— ek

104 104

300 300

209 209

10 100

S0 T 70 7360 70 700 7ats @0 W0 W0 w0 T Zoo  2wa 206 200 D
Frequency (z) Freavency (Miz)
Site. 03CH20-HY Site. :03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition :PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBWX1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovm) Date:2022.05.03 . oate 2022.05.03
1300 1309
1200 1209
10 1109
1000 — 108
904 — 900
s0q a0
704 700
000 600 AVG_54]
— e t =
0. - Iy —— —— =
300 304
204 209
100 109
S0 7. 7. 7360, D 700, 7ats @0 W0 W0 w0 T Zoo 20 206 200 D
Frequency Otz) Freauency (Miz)
Site. 03CH20-HY Site :03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition 2 AV6_54 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto : RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : B2 of B87
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 1:Ant 1 11ax HE20 Ch01 + Ant 2 BLE(1M) Ch00

Simultaneously

Vertical

Fundamental

1 (@Buvim)

Date: 2022.05.03

Avg.

RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto

]
500 et 500 e M
Site. 03CH20-HY Site. 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
REAI003 000K 000 000Ks Tt RETon0 0o0ker: 2000000k WALt
Peak

oo azsen o nzoses
wog wog
) )
o 504 5
40.0f w0 e
Site 03CH20-HY Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition AV6_54 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

ANT

Mode 1:Ant 1 11ax HE20 ChO1 + Ant 2 BLE(1M) Ch00

Simultaneously

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto

AV6_54 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto

o
- =
S i
9 e i P e e e e i
s
Site. :03CH20-HY Site. 03CH20-HY
Condition < PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
vel (dBu ) Date: 20220503 I (dBUVI Date: 2022-05-03
130.0 130.0|
N twod
o
o
500 — 50 ikl
o e B 4 B S S
Site. :03CH20-HY Site. 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR211819-01F

ANT

Mode 1:Ant 1 11ax HE20 Ch01 + Ant 2 BLE(1M) Ch00

Simultaneously

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto

ks 2022 05 05 1 (dBL ) Date: 2022-05-03
1300/ 130.0{
1204 1204
109 1o
e
1000 bt 1004
900 JV) 90.0|
809 800 PEAK_74]
704 704
60.0 1 60.0 \v
ST
s04) s00 . s M
100 10
304 304
204 204
104 104
Ty 70 T80, T, T oo oo SN W6 ioa a6 30 700 o
Froqvoncy (M) Frouoncy (i)
Site. 03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
"RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
L ek 2022 05 3 1 (dBuVim) Date: 2022-05-03
1204 10
1204 1204
1100 110,
100.0) a—| 100.0| 2
s0d s0d
w00 w00
70 704
s0q 60l -
500 R — 504 i
40,0 40.0| - RESSNBE S eSS iEEESS |
304 304
204 204
10 104
Ty 70 750, T, T oo oS0 Won W6 ioa a6 30 700 o
Froqvoncy (M) Foauoncy i)
Site 03CH20-HY Site. 03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition AV6_54 3m 9120D_02294_1110622 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 2: Ant 1 11b Ch01 + Ant 2 BLE(1M) Ch18

Simultaneously

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Date:2022.05.01 A @Buvim) Date: 20220501
1300) 1300)
1200) 1200)
1100 1109
1000) 1000
900) 900
s00) 800 o
700) 700)
500 T 600
504 ] /\“/ 500 WM ottt
~ S e Y e
400 400
300) 300)
200) 200)
100) 100)
310 7920 7340, 7360 7380, 2400 2415 500 00 500 100 1900 2100 2300 2500 270D X
Frequency (Miz) Frequency (Miz)
site 03CH20-HY site +03CH20-HY
Condition PEAK_BE_74 3m 9120>_02294_1110622 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak
Date: 20220501 1 @Buvim) Date: 20220501
1300) 1300
1200) 1200
ttog 109
1000) | 1000
900) 900
-
700 700)
500 600 ]
s00) NS 500) —
I e
409 = = P e S B
300) 300)
200) 200)
100) 100)
310 0. 0. 7360, 70 7400, 2415 000 00 S0 oo 1900 2106 2300 2500 270D EZ
Frequency (Miz) Frequency (Mitz)
site 03CH20-HY site $03CH20-HY
Condition AV6_BE_54 3m 91200_02294_1110622 HORTZONTAL Condition

* AV6_54 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 2: Ant 1 11b ChO01 + Ant 2 BLE(1M) Ch18
Simultaneously Vertical Fundamental
S I ——
Site 03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
REAI003 000K 000 000Ks Tt RETon0 0o0ker: 2000000k WALt
Peak
50.0| 1 50.0|
0. 400 —
Site 03CH20-HY Site 03CH20-HY
Condition 'AVG_BE_54 3m 9120D_02294_1110622 VERTICAL Condition 'AVG_54 3m 9120D_02294_1110622 VERTICAL
ROV VB R0R iz S ROVELOORD00Gte VN SO0 SWT e
Avg.

TEL : 886-3-327-0868

Page Number : B7 of B87
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

) @Buvim) Date: 20220501 ) Buvy Date: 2022.05.01
1300 1300
1200 1200
100 10l
1000 o~ 1000
s00 / %00
209 00 PEAK_74]
500 3 s00)
o S WA | R ol o
400 00
300 300
200 200)
100 100
510 P T N T i T 2460 240 00 [E T TR T G070 700 7700 5000
Frequency (M2 Freauency (z)
: 03CH20-HY Site. 03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Level (@Buvim) Date:2022.05.01
) Buvy Date: 2022.05.01
1300)
1300
1200) 1)
109 10
1000 1009
900 a0
800) s00)
700) 700
500 s00) ew
50.0) — 50.0/
400| S Bl w00 S N T, S S e
300) 309
200 200
100 100
50 B ST e T T o e v o ae o e ow
Frequency (WHz)
Site. 03CH20-HY
Site 03CH20-HY Condition /AV6_54 3m 9120D_02294_1110622 HORIZONTAL
Condition AV6_BE_54 3m 91200_02294_1110622 HORTZONTAL RBW1000.000KHz VBW-1 000KHx SWT:Auto
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ANT Mode 2: Ant 1 11b ChO01 + Ant 2 BLE(1M) Ch18- R

Simultaneously Horizontal Fundamental

809 1 PEAK_BE 74
NI

509 v A 1

:

Condition :PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

N
ol !
800 AVG BE 54
af VL
40.0|
ey
Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 2: Ant 1 11b Ch01 + Ant 2 BLE(1M) Ch18 - L

Simultaneously

Vertical

Fundamental

Date: 2022.05.01

Avg.

RBW:1000.000KHZ VBW:1000KHZ SWT:Auto

AVG_54 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

70.0| f 70.0|
504 e sony] BE—— soofL e M — bbb
Site 03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
REkioaD o0 ts voveca Dok S o ioaoboks Tons 050 o0ks Suro
Peak
50| J s50.0|
o N N B % o N NV | W
Site 03CH20-HY Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 2: Ant 1 11b Ch01 + Ant 2 BLE(1M) Ch18 - R

Simultaneously Vertical Fundamental

el @BuVim) Date: 2022.05.01
1309
1200
100)
1009 A
900) i
809 PEAK_BE_74|
700)
a00] \ —
IR
400
300)
200)
100)
a2 2430, 2440, 2450, 2460, 210, 2480, 2490, 2500
Froquency (MHz)
Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D>_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

el dBuVim) Date: 2022.05.01

ool t

600 AVG_BE 54
500)

400

a2 2430, 2440, 2450,

460, 210, 2a80. 24%0, 2500
Frequency (MHz)

Site £ 03CH20-HY.

Condition + AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

) (@BuVim) Date: 2022.0501 Date: 2022.05.01
1309 1300
1209 1200
00| 09|
1009 1000
900) 900]
800 ‘ PERK 74 800 PEAK 74
00| ’ 700/
500) o 600)
——— ko ki
B P E e e Y B A Aot Akl AR
400) 400
300) 300
200) 200)
109 100]
1000 300, 1500 1700 1900 2100 2300 _ 2500, 2700, 0 000 300 1500 1700, 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Frequency (MHz)
+03CH20-HY. site 03CH20-HY
Condition +PEAK_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
el (dBuVim) Date: 2022.05.01 Date: 2022.05.01
130 1300
1200 1200
100) 10|
1009 1000
900) 90|
800) 800)
700) 700)
600 AVG 54 oo AVG 54
50.0] lL 500/ ]L
I R
00l S Y e —-- s
300) 300)
200) 200)
109 100]
1000 300, 1500 1700 1900 2100 2300 2600, 2700, ET 000 1300 1500 1700, 10 2100 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY. Site 03CH20-HY
Condition : AV6_54 3m 9120D_02294_1110622 HORIZONTAL Condition AV6_54 3m 91200_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz (Harmonic @ 3m)

ANT Mode 2: Ant 1 11b Ch01 + Ant 2 BLE(1M) Ch18

Simultaneously Horizontal Vertical

80.0) PEAK_74| %Y PEAK_74|
s0d T L B w7 R ——— =
i
Site. :03CH20-HY Site. 03CH20-HY
Condition :PEAK_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : B13 of B87
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT Mode 3: Ant 1 11b Ch03 + Ant 2 BLE(1M) Ch29

Simultaneously Horizontal

Fundamental

809 . PEAK_74|
=

500 A SO0 e el oA e S
Site 03CH20-HY Site :03CH20-HY

Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition :PEAK_74 3m 9120D_02294_1110622 HORIZONTAL

Ao Tos300oR s vovTsssa Ry s et s o0 bookes Taneao3s00kss Su e
Peak
Date: 20220515 | (dB ) Date: 2022-05-15

900! ™ 90.0)

600 / 600) VG 54
500/ + \/
. D N

300)

300)
200) 200)
100] 100)
310 2320, 240, 2361 2360, 2400, 220 244 1000 300, 1500 1700 1900 2100 2300, 2500  2700. Ex
Frequency (MH2) Frequency (MiHz)
Site 03CH20-HY Site :03CH20-HY
Condition AV6_BE_54 3m 91200_02294_1110622 HORIZONTAL Condition * AV6_54 3m 9120D_02294_1110622 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 3: Ant 1 11b Ch03 + Ant 2 BLE(1IM) Ch29

Simultaneously

Vertical

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.300KHzZ SWT:Auto

AVG_54 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHzZ VBW:0.300KHzZ SWT:Auto

50.0) A — 00 ol
Site 03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
o ioaD b0t vovsca Pk S o ioaoboks Ton 050 00ks Suro
Peak
90.0| (AN 90.0|
50.0| T 1 50.0|
o— v A——
Site 03CH20-HY Site 03CH20-HY
Condition 'AVG_BE_54 3m 9120D_02294_1110622 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

ANT

Mode 3: Ant 1 11b Ch03 + Ant 2 BLE(1M) Ch29 - L

Simultaneously

Horizontal

Fundamental

Peak

e
= .

T

/

-

2340 2360 2 a
Frequency (MHz)

:03CH20-HY
+PEAK_BE_74 3m 91200_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2420,

) @BV

Date: 2022.0.15.

ﬂ

PERK 74
700
o0
USSR ——

T e e
g
300
200
100

L R T (TN G0 70 7700, 5000

Freauency (z)

Site. 03CH20-HY
Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

7 v

) @BV

Date: 2022.05.15.

2360, 240,
Frequency (MHz)

+03CH20-HY.
: AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

220,

N O O S A | | w———

000 1300 1500, 1700,

900 2100 2300 500, 3000
Frequency (MHz)
03CH20-HY
Condition AV6_54 3m 9120D_02294_1110622 HORIZONTAL

RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ANT Mode 3: Ant 1 11b Ch03 + Ant 2 BLE(1M) Ch29- R

Simultaneously Horizontal Fundamental

e amavimy Date: 2022.05.45
1309
1200
1100
1009
90.0) \
800 PEAK BE 74|
709
a0
500 A“MWWWW it el
109
209
200
100
a0 en oMo e e 2ho Ze 2. 0
Frequency (2
site £03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

o b 202205.15
100
1200
o
1000
L
s00
w00
700 I
609 \ WesES
s00
w0 VA S . " ;
200
200
100
T S - ML NI O 7 8
Froqny i
Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B17 of B87



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 3: Ant 1 11b Ch03 + Ant 2 BLE(1IM) Ch29 - L

Simultaneously

Vertical

Fundamental

Date: 2022.05.15.

Avg.

RBW:1000.000KHZ VBW:1000KHZ SWT:Auto

RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

/ |
50 ) sl TR R———— A
Site 03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
REkioaD o0 ts voveca Dok S o ioaoboks Tons 050 o0ks Suro
Peak
50| s50.0| J
0 ] A\ v«MJ N D I S U S YA NI S
Site 03CH20-HY Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition AVG_54 3m 9120D_02294_1110622 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B18 of B87




seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 3: Ant 1 11b Ch03 + Ant 2 BLE(1M) Ch29 - R

Simultaneously Vertical Fundamental
an/\
60.0| t
by \ J -
T
e
Condition :PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL
WO a0OR 1 YDWEAD000K 1 W At
Peak Left Blank

Avg.

AVG_BE 54
1]
300)
200)
100)
a2 2430, 2440, 2450, 2460, 210, 2a80. 24%0, 2500
Frequency (MHz)
Site £ 03CH20-HY.
Condition + AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 B19 of B87




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

ANT

Mode 3: Ant 1 11b Ch03 + Ant 2 BLE(1M) Ch29

Simultaneously

Horizontal

Vertical

Date: 2022.05-15

900)
800 PERK 74

1300
1200
o
1000

Date: 2022.05.15.

900]
809 PEAK 74

700]

600)

T N A H‘”‘”""”‘w"’m

Avg.

B o e e e T e / 500)
o
:03CH20-HY Site 03CH20-HY
Condition :PEAK_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
o o0 so0ks Toniao3s00ks s Sur s Ao To00Gooke Touss030 000kt e curt o
Peak
50| B 500/ UL_—
e e e e 1 wl e ]
Site :03CH20-HY Site 03CH20-HY
Condition 1 AV6_54 3m 9120D_02294_1110622 HORIZONTAL Condition AV6_54 3m 9120D_02294_1110622 VERTICAL
o beok AL Sadks S

RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B20 of B87



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 4: Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01 - L

Simultaneously

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

10,0/ 10.0|

800 . PEAK_74

504 e sool_. S m———— | R

VNN ST 6T T T B B B =
oy b Ty
Site. 03CH20-HY Site :03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_1110622 HORTIZONTAL
RWET000000KHz VBW:3000.000KHz SWT:Auto REWATO00.000KHz VBW:3000.000KHz SWT:Auto
Peak
s savim oo 20220515
w0
w0
o
%0d
w09
700 |
E=
“ 1 il [ _v/..._,] ]
30d
209
ooy ity reasncy e
Site. 03CH20-HY :03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition : AV6_54 3m 9120D_02294_1110622 HORIZONTAL
RBWH000000KHz VBW:0 300KHz SWTAuto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 B21 of B87




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 4: Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01 - R

Simultaneously

Horizontal

Fundamental

Avg.

o0 PEAK_BE 74
500] e R R ST WOV
"
Condition < PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL
TR e gz sz mon
Peak Left Blank

AVG_BE 54
500) A 1
s00f e’ / ‘ ]
300) i
200) I
100) |
a2 2430, 2440, 2450, 460, 210, 2a80. 2490, 2500
Frequency (MHz)
Site £ 03CH20-HY.
Condition + AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 B22 of B87



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 4: Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01- L

Simultaneously

Vertical

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.300KHzZ SWT:Auto

AVG_54 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHzZ VBW:0.300KHzZ SWT:Auto

50.0| "y /\ SMW MW |
Site. 03CH20-HY Site. 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
REAI003 000K 000 000Ks Tt RETon0 0o0ker: 2000000k WALt
Peak
504 | 504 | s
40| | R N S A oo
Site. 03CH20-HY Site. 03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 B23 of B87




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 4: Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01 - R

Simultaneously

Vertical

Fundamental

Peak

el @BuVim)

Date: 2022.05-15

o
.

809 PEAK_BE 74
o /

L e |

Py R
w09 -‘

309 |

209 -‘

109 -‘

T L T ST T ™ 8
Trecsoney iz

site J03cH20HY
Condition :PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

el dBuVim)

Date: 2022.05.15

AVG_BE 54
yay

1S/ ASNG I R ——
_}
|
|

100)
a2 2430, 2440, 2450, 460, 210, 2a80. 2490, 2500
Frequency (MHz)
Site £ 03CH20-HY.
Condition + AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 B24 of B87



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

ANT

Mode 4: Ant 1 11b Ch08 + Ant 2 BLE(1M) ChO01 - L

Simultaneously

Horizontal

Fu

ndamental

Avg.

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

AV6_54 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

bates 22,0515 1 B bats 20220515
1300 1300
1200 1200
o 0
100 s 1000
s0d /\ %0
209 00 PEAK 74
704 700
60 o
P i
504 s00 i
a0 g™
300 300
204 204
100 100
= D . D ) L RS T 00
reauency () reauency i)
: 03CH20-HY Site. 03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
 RBWEI000.000KHz VBW:3000000KHz SWT:Auto RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
ol gBuvim) bate: 2220515 s sy bates 20220515
1200 1300
1200 1200
oo o
100 1000
o
9029 | ) 500
a0 3 a0
700 700
o0 ond -
50.0] iy 500/ L
! . N E— — PPy S—— e
200 200
00 200
100 100
= T me . wn wm M weam L =S 00
reauency () reauency (i)
Site : 03CH20-HY Site. 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 B25 of B87



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 4: Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01 - R

Simultaneously Horizontal Fundamental

Date: 2022.05.15.

900
80| PEAK_ BE 74|
700)

\

w00 \

Py E— a4 R S L

420 2430, 240, 2450, 2450, 2am0, 2480, 2450, 2500
Froquency (MHz)
Site 03CH20-HY
Condition PEAK_BE_74 3m 9120>_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto

Peak Left Blank

1 (@BuVim) Date: 2022.05.15.

/ \ o

500 / (AL 1

ln.nJ/\ e AN |
P

Site. 03CH20-HY

Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL

RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868

Page Number : B26 of B87
FAX : 886-3-327-0855



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 4: Ant 1 11b Ch08 + Ant 2 BLE(1M) ChO1 - L

Simultaneously

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

s P R
g s0q
g a0q
g o
g ~ wog
wd e
o o
wd w
500] ,M/’ V Mm 50.) P wamw
wd P e i i e
o ud
d d
0o wd
o ez T T
s
Site Site 03CH20-HY
Condition < PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
REWkIO0 000K VEESsan 0K STt RETon0 0o0ker: 2000000k WALt
Peak
o P P
g g
g g
g o
g wog
wd |
wd w
o d
wd w N
wd wd
400 400[ |
wd A S S
2 d
o wd
e iz BT
Er
Site Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition 'AVG_54 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B27 of B87



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 4: Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01 - R

Simultaneously Vertical Fundamental

Date: 2022.05.15.

\

X PERK_BE 74|

oy
s0d /

50.0) m/ ,\“/ \V%,M% 7

420 2430, 240, 2450, 2450, 2am0, 2480, 2450, 2500
Froquency (MHz)
Site 03CH20-HY
Condition PEAK_BE_74 3m 9120>_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto

Peak Left Blank

1 (@BuVim) Date: 2022.05.15.

N
un:n / /
wl - !

AVG_BE_ 54

300)
200
100)
420 2430, 240, 2450, 2460, 2am0, 2480, 2450, 2500
Froquency (Hz)
Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHZ VBW:1000KHZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B28 of B87



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

ANT

Mode 4: Ant 1 11b Ch08 + Ant 2 BLE(1M) Ch01

Simultaneously

Horizontal

Vertical

Avg.

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

lﬂ
PEAK 74 809 PEAK 74
700/ i
A
(er—— B 00t S stz desit|
:03CH20-HY Site 03CH20-HY
Condition :PEAK_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
o o0 so0ks Toniao3s00ks s Sur s Ao To00Gooke Touss030 000kt e curt o
Peak
]
| e 0 G54
[K 500/ ’_’_/‘__‘JUL
—— e e | Y —— s
:03CH20-HY Site 03CH20-HY
Condition 1 AV6_54 3m 9120D_02294_1110622 HORIZONTAL Condition

AV6_54 3m 91200_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B29 of B87



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Date: 20220515 . R
0 1300
1200 1200
00 09
1000 1000
904 909
09 PEAK BE 74 809 -
700 X 709
] 1
s e e i R 500 S e ———_ LIRSS B
400 409
s00f 300
200f 200
100 100
460 2463.2465. 2467, 2060, 2471, 2473, 2475, 2477, 2470, 2451, 2483, 2485, 2467, 2450.2491. 2493, 2495.2497. 2500 050 00 9800 1700 1900 2100 2300 2600, 2700, 000
Frequency (Wiiz) Froquency (Wiz)
site 03CH20-HY sie 03CHZ0-HY
Condifion PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 91200_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000kHz VBW:3000000kHz SWT:Auto
Date: 20220515 abou I
1300 1300
1200 1200
1o oa
1009 1009 el
%09 909
09 809
s 700
9 AVG_BE 54 600 e
0 T T 500
T —
w0y Y e S ———— NSNS
309 300
200 209
109 109
460 24632465, 2467, 2869, 2471, 2473, 2475, 2477, 2475, 2451, 2483, 2485. 2467, 2469, 2491, 2493, 2495.2497. 2500 %0 300 1800 1700 1900 2100 2300 2500 2700 000
Frequency (Miz) Froquency (WHz)
site 03CH20-HY e 03CHZ0-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition AVG_54 3m 91200_02294_1110622 HORIZONTAL
RBW:1000000KHz VBW:0.300KHz SWT:Auto RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : B30 of B87
FAX : 886-3-327-0855



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 5: Ant 1 11b Ch10 + Ant 2 BLE(1M) Ch09

Simultaneously

Vertical

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.300KHzZ SWT:Auto

RBW:1000.000KHzZ VBW:0.300KHzZ SWT:Auto

90 90.)
ooq) PEAK_BE 74 ooq) PEAK 74
500 s 500 e S
Site 03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
o ioaD b0t vovsca Pk S o ioaoboks Ton 050 00ks Suro
Peak
50| 1 500 UL—#
Site 03CH20-HY Site 03CH20-HY
Condition 'AVG_BE_54 3m 9120D_02294_1110622 VERTICAL Condition 'AVG_54 3m 9120D_02294_1110622 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 B31 of B87




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR211819-01F

BLE (Band Edge @ 3m)

ANT

Mode 5: Ant 1 11b Ch10 + Ant 2 BLE(1M) Ch09 - L

Simultaneously

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Val p”
I
500, W”'\ 00 o T me.,..wmwwwj bt
o D s e
:03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
oW 30006 veviassossor s S ans Ao To00Goake Tours030 000k ourt
Peak
twod
o
/
50| e 500/ h
i N N L_J\ o I BN N 'S ———
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition

AV6_54 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

B32 of B87



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 5: Ant 1 11b Ch10 + Ant 2 BLE(1M) Ch09 - R

Simultaneously

Horizontal

Fundamental

Peak

Date: 2022.05.15.

N

504 Www"’ \A/ \\/

o, 1
o

420

Site
Condition

2430, 240, 2450, 2450, 2am0, 2480, 2450,
Froquency (MHz)
03CH20-HY
PEAK_BE_74 3m 9120>_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto

2500

Left Blank

Avg.

1 (@BuVim)

Date: 2022.05.15.

100)

=
/
/ wosn

M/ \ A

420

Site
Condition

2430, 240, 2450, 2460, 2am0, 2480, 2450,
Froquency (Hz)
03CH20-HY
AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto

2500

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B33 of B87



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 5: Ant 1 11b Ch10 + Ant 2 BLE(1M) Ch09 - L

Simultaneously

Vertical

Fundamental

Avg.

aoom O coovm [—
g o
g o
o o
g wod
e Fa "
a0 / 504 o
e o
N {
a — - g B I B PN O ! R O
- P e i e e
w s
e i
o s
o T A BT TP T
o O ety
Site :03CH20-HY Site 03CH20-HY
Condition < PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
oniooa bR e v ScaEo s eas o ioaoboks Ton 050 00ks Suro
Peak
oo [ oo [
g o
g od
o o
g wod
e "
) i
e o
b / \ - | N
s0a) /’W s00) i —
00| 1 ot e
) s
e "
wd s
- T AT T
e ety
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition 'AVG_54 3m 9120D_02294_1110622 VERTICAL
WO VBAALOOH ST dume

RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 B34 of B87



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 5: Ant 1 11b Ch10 + Ant 2 BLE(1M) Ch09 - R

Simultaneously

Vertical

Fundamental

Peak

Date: 2022.05.15.

1000
900)
04 PERK_BE 74|
700)
o0
\M"m 5
sl Vvt Ak

420

Site
Condition

2430, 240, 2450, 2450, 2am0, 2480, 2450, 2500
Froquency (MHz)

03CH20-HY
PEAK_BE_74 3m 9120>_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto

Left Blank

Avg.

1 (@BuVim) Date: 2022.05.15.

oo =g

/f\

\

\

\

/
~/ e

300)
200
100)
420 2430, 240, 2450, 2460, 2am0, 2480, 2450, 2500
Froquency (Hz)
Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHZ VBW:1000KHZ SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B35 of B87



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (IM3 @ 3m)

ANT

Mode 5: Ant 1 11b Ch10 + Ant 2 BLE(1M) Ch09

Simultaneously

Horizontal

Vertical

Date: 2022.05-15

PERK 74

formsvesioninenini]

Date: 2022.05.15.

1000
900]
800) PEAK 74

|
] !

T
LWMM

Avg.

5000 — s
400 400)
300 300
200 200
100 100
000 00 500 1700 1900 2100 2300 270, e 000 00 1500 700, 1900 2100 2300 2500 2700 000
Freauency (WHz) Frequency (MH2)
:03CH20-HY site 03CH20-HY
Condition +PEAK_74 3m 91200_02294_1110622 HORTZONTAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
el (@BuVim) Date: 2022.05-15 Date: 2022.0515
1300) 1300)
1200 1200)
110 1of
1000) 1000)
904 90
809 80
700 700
609 WG 54 609 VG 54|
500/ n} T 50.0) "} t
409 e B T 400) B e B
309 309
200 20
100 100
1000 00 4500, 1700, 1900 2100 2300, 2 2700, Ez 000 1300, 1500 1700 18 2100 2300 2500, 2000, 000
Frequency (MHz) Frequency (Mz)
Site :03CH20-HY site 03CH20-HY
Condition + AV6_54 3m 9120D_02294_1110622 HORIZONTAL Condition AV6_54 3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B36 of B87




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 6: Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch39

Simultaneously

Horizontal

Fundamental

Date: 2022.05.16

Avg.

RBW:1000.000KHzZ VBW:0.300KHzZ SWT:Auto

00| \\ 900
B0y \, PEAK_BE 74| 800 PEAK_74|
700) \QA ——————F —H 700
- pomentio|
1 I———
50.0| AN A RS 50.0| ST e
™ T ——
Site 03CH20-HY Site. :03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition < PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
L Date: 2022.05.16 el (dBuVIm) Date: 20220516
i
90 \\ 904
. -
40.0) e i T W S R 40.0) S P
Site 03CH20-HY Site. :03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition

+ AV6_54 3m 9120D_02294_1110622 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B37 of B87



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 6: Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch39

Simultaneously

Vertical

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.300KHzZ SWT:Auto

RBW:1000.000KHzZ VBW:0.300KHzZ SWT:Auto

P \ ol ik 60

500 N T 00 i R i

40.0| —_— T ———— 40.0|
o i romincy s

Site. 03CH20-HY Site. 03CH20-HY

Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL

REWFIO00000Kt 2 VEIW:0 300RHz SWT-Auto REW-I000000Kr 2 VEW-3030.000KH2 SWT:Auto

o4 AVG_BE b4 o4 AVG 54

50.0) 50.0) J

00| M e B
Tosora i romercy outs

Site. 03CH20-HY Site. 03CH20-HY

Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition AV6_54 3m 9120D_02294_1110622 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B38 of B87




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

90.0f \\\ ’ 90.0/
209 / PEAK BE 74 00 PEAK_74]
\ T
500 T S RS 500) e R
wd P s
: 03CH20-HY Site. 03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
RONI0050008 7 V30000001 ST At oW 00000k A2 W 3000000K-s ST A
oo A |
/ ]
-y :
1 S S |
40.0] T 40.0) = =S5 B ==
s
S o
Site : 03CH20-HY Site. 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition /AV6_54 3m 9120D_02294_1110622 HORIZONTAL
V10050006 £ V10005 ATt RBUA0ODC002 M1 GO0Ks SWTAute

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 6: Ant 1 11b Ch11 + Ant 2 BLE(1M) Ch39

Simultaneously

Vertical

Fundamental

Avg.

400 R A N NN S A

450 2463.2465.2467. 2469.2471. 2473, 2475.2477. 2479, 2461, 2483.2485. 2467 2409.2491. 2493.2495.2497. 2500
Frequency (Miz)
Site £ 03CH20-HY.
Condition + AV6_BE_54 3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

o U . —

oo s
b e
wed o
w1 e

o o

800 PEAK_BE 74| o0l PEAK 74
o g
w w
s S G S e e O VUTN UYL NI s s
40.0| 40,0 a1
- o
o "
o o

e T T S S Ak i s it I e

ey e
Site :03CH20-HY 03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
CRa 0000002 VEW 303050k WAt R Tos000ns TN 3060000 1 SWT Ao
Peak

o — . —
oo s
b e
g e
s s
snn/_\/\ 90|
o ]
o o

\\, A

s00)
400) =

300)
200
100)
000 300, 1500 1700, 1900 2100 2300 2500.  2700. 3000
Froquency (MHz)
Site 03CH20-HY
Condition AV6_54 3m 9120b_02294_1110622 VERTICAL

RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT Mode 7: Ant 1 11ax HE20 Ch11 + Ant 2 BLE(1M) Ch39
Simultaneously Horizontal Fundamental
10,0/ 10.0|
T00g "I A, 1009
90.0) '»\\ 90,0/
800 MNNM v PEAK_BE_74] . PEAK_74|
70,0 70.0) Lﬂ
S S e
Site. 03CH20-HY Site :03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_1110622 HORTIZONTAL
REMT000000K 1 VoW 3000050Ks 1 T Auto ROWI000000kHs VBW 000000k SWT Auto
Peak
Date: 2022-05-02 | (dB ) Date: 2022-05-02
f
o i wow
s0q) S H 500 — e
— oot I N N e
Site. 03CH20-HY Site. :03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition : AV6_54 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto : RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 7: Ant 1 11ax HE20 Ch11 + Ant 2 BLE(1M) Ch39
Simultaneously Vertical Fundamental
S — |8
50 Vet s00f IR SRR bt |
Site 03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
REAI003 000K 000 000Ks Tt RETon0 0o0ker: 2000000k WALt
Peak
50| i — 50| M_-’,
40,0 B T B Wt e e e | m.nw’————/_/' q
Site 03CH20-HY Site 03CH20-HY
Condition 'AVG_BE_54 3m 9120D_02294_1110622 VERTICAL Condition 'AVG_54 3m 9120D_02294_1110622 VERTICAL
ROV VB R0R iz S ROVELOORD00Gte VN SO0 SWT e
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

FR211819-01F

BLE (Band Edge @ 3m)

ANT

Mode 7: Ant 1 11ax HE20 Ch11 + Ant 2 BLE(1M) Ch39

Simultaneously

Horizontal

Fundamental

Date: 2022.05-02

1000) "I“%)\AINM‘W’)AJ\\
mmw e

) @BV

Date: 2022.05.-02

[ PEAK 74

700]
s04f

RN SIS e
Ry P

Avg.

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

50.0) A gt ine A il
o
:03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
oW 30006 veviassossor s S ans Ao To00Goake Tours030 000k ourt
Peak
twod
QWN\ [\ 90.0|
700 | 70.0)
500 " 500 5
400 0 e T
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition

AV6_54 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 7: Ant 1 11ax HE20 Ch11 + Ant 2 BLE(1M) Ch39

Simultaneously Vertical Fundamental

Date: 2022.05.02 ) @Buvim) Date: 2022.05.02
1300 1300
1200 1200
1100 1100
10007 e 1000]
a0 s09
09 PEAK BE 74 809 PEAK 74
700) 704
60.0/ . A 60.0/
500] e Aot 500| T L s |
A e o
400) 404
209 309
200) 200)
109 109
450 2463.2465. 2467, 24602471 2473, Z4T5.24T7 2473, 24012403, 2485 2407 24002491 2493, 2A95.2497. 2500 00 oo s00 o feo0  Zioo  Za00 2500 700, )
Froquency (MHz) Froquency (MHz)
Site. 03CH20-HY Site. 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
| Date: 2022.05.02 ) @Buvim) Date: 2022.05.02
1300 1300
1200 1200
110 1100
1004 1000
e e e s

900 90|
80| 804
700 00|

609 AVG_BE_ 54 604 G 54
s00)

—— s0q ] -
40,0 T :n.nm/—l/ —
300 304
20 20d
109 109
60 A6 A7 A SR AT SATE AT ST AR A A AT A AR Y SRR 50 T = - T T8
e i) Heaiency e
Site. 03CH20-HY Site. 03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition AV6_54 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHZ VBW:1000KHZ SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

5GHz 5150~5250MHz (Band Edge @ 3m)

ANT Mode 8: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch39

Simultaneously Horizontal Fundamental

Date: 2022.06.01

J @Bvim) Date: 20220601
1300 1300
1200 1200
T
0] = 11og
1000) 1‘ 1009)
900 900)
800 800
700/ /1 700 Ll PEAKIUND|
L Ak AR o] 500 B R e —
40.0f 40.0| &W«Wﬁw
et
300 300
204 200
100 100
000 5030, 5050, 5070, 5090, 510, 5130 510, 5170, 5190, 5210, 5230 5260 %00 2000 5000, 000, ETY w000, 7o
Frequency (MHz) Frequency (MHz)
site £ 03CHZ0-HY site £03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2022.06.01
1300
1200

700 /
7
500 —J

N SR |
00
300)
200)
100]
000 5030, 5050 5070, 5090, 5110, 5130, 5150 5170, 5190, 5210 5230, 5260
Frequency (MHz)
Site +03CH20-HY.
Condition : AV6_BE_54 3m 91200_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 8: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch39

Simultaneously Vertical Fundamental

1 (@Buvim) Date: 2022.06.01

1 (@Buvim) Date: 2022.06.01

1300
1200

10
1000 1000
S04 S04
509

! a0
709 i

j 700) PEAKUNY|
o0 | o0
e A 54

saq) A A saq)
sog Wik snq
%00 %00
04 04
100 100

o0 S S0 S0 N0 S S S swo S0 w0 w0 0 o0 000 ED o e oo )

Froguency ) Froauency (M)
site +03CH20-HY site +03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition : PEAK(UNII) 3m 9120D_02294_1110622 VERTICAL
REW-1000.000KHz VEW-3000.000KHz SWTAuto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 2022.06.01

1300
1200
10|

1000
900
804

700 /

P S B N SO S

300
200)
100]

000 5030. 5050, 5070, 5090, 510, 5130, 5150 5170, 5190, 5210, 5230, 5260
Froquency (MHz)
Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868

Page Number : B46 of B87
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

BLE (Band Edge @ 3m)

ANT

Mode 8: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch39

Simultaneously

Horizontal

Fundamental

Date: 2022.06-01

Avg.

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

209 1 PEAK_BE 74, 00 PEAK 74
o L
v
1 03CH20-HY Site :03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
e Lz a2 ot R ta2 Koz
Peak
b
70| | 700)
-
400 -l - e P — ———— —F D B
Site 03CH20-HY Site :03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition

AV6_54 3m 91200_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B47 of B87




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 8: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch39

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

aoom P , [
100.0{ 100.0| !
800 PEAK_BE 74| o0l PEAK 74
500) 500] e | |
O ks Pt s s
Condition < PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition :PEAK_74 3m 9120D_02294_1110622 VERTICAL

o iooa bR v SseaPo s eas AR M

Peak
100.0| 100.0| 1
600 AVG_BE 54, 00 AVG 54
as
4001 SO O . w0 =
Site 1 03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition

: AV6_54 3m 9120>_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (Harmonic @ 3m)

ANT Mode 9: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch19

Simultaneously Horizontal Vertical

el gouvim) bats 2220801 Date: 20220801
1309 1204
120 1204
o 109
1009 1004
a0 s0d
809 PEAK(UNI) 809 PEAK(UNI)
700 TS I ] e e e B I s i O N T W Y e Y e B
609 6 54) 600 WG
509 oy C s — . 7 504 (S pr—— L]
wol T tag) e
300 30d
200 204
100 104
o0 Todo a0 o6 Tauoo a6, TG 16000, 78000 o0 oo eoe, wugoToo00 106 FAu0 {006, 18000
reaueny (W) roquency M)
site £03CH20-HY site £03CH20-HY
Condition PEAK(UNITI) 3m 9120D_02294_1110622 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_1110622 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

5GHz 5150~5250MHz (Band Edge @ 3m)

ANT Mode 9: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch19

Simultaneously Horizontal Fundamental

Date: 2022.06.01

) (@BuVim) Date: 2022.06-01

1300
1200

1100 5 10,
1000 1009
90 900
s0.f 800
700/ 00| Pl peaku|

P L 009
500ttt Wt

—
500 R s e —
Condition : PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
100 i
709 N
7 L
‘“'_‘__"_’_’7,_,_/’/—/ L]
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 9: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch19
Simultaneously Vertical

Fundamental

) (6Buvim) Date: 2022.06.01 ) @Buvim) Date: 2022.06.01

1300 1300

1200 1200 .

10 10

1000 1000
S04 S04
509 500
700 700 e PEAK(UNI|
500 500

VG 54

500 Al MWMW 50
400 40 o,
300 304

200 200
100 100

000 5030, 5050, 5070, 5090, 510 5130 5150 5170, 5190, 5210, 5230, 5260 000 2000, 3000 2000, 5000, 000 7000
Frequency (MHz) Froquency (Miz)
Site +03CH20-HY Site +03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition + PEAK(UNIT) 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
) (@Buvim) Date: 2022.06.01
1300
1200

10|

100.0| W
7N
50| na-

N B B T~ ||
40—
300
200)
100]
000 5030. 5050, 5070, 5090, 510, 5130, 5150 5170, 5190, 5210, 5230, 5260
Froquency (MHz)
Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868

Page Number : B51 of B87
FAX : 886-3-327-0855



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No.

: FR211819-01F

BLE (Band Edge @ 3m)

ANT

Mode 9: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch19 - L

Simultaneously

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

"
209 00 PEAK 74
s J b - B O SRS AU RN
Condition : PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
o o03b00mts aviSao0 B0k e w0 books Toneac3s 00k s Su e
Peak
wod
o
|
s
p s s B — e
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition AV6_54 3m 9120D_02294_1110622 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

B52 of B87




seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 9: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch19 - R

Simultaneously Horizontal Fundamental

el @BuVim) Date: 2022.06.01

809 { PEAK_BE 74

\

ottt SR b S P I A8 A
400
300)
200)
100)
a2 2430, 2440, 2450, 2460, 210, 2480, 2490, 2500
Froquency (MHz)
Site £ 03CH20-HY
Condition PEAK_BE_74 3m 9120>_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

el dBuVim) Date: 2022.06.01

800) |

700) t

609 AVG_BE 54
500)

100 1

100)

a2 2430, 2440, 2450, 60, 210, 2a80. 24%0, 2500
Frequency (MHz)

Site £ 03CH20-HY.

Condition + AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 9: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch19 - L

Simultaneously

Vertical

Fundamental

Date: 2022.06.01

Avg.

+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

100.0| 100.0| 1
; - o SN N R PO SN P
Condition : PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
oTo0asno e v ESbsa O s A AR LA
Peak
100.0| 100.0| 1
0. 400 e 7
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition AV6_54 3m 9120D_02294_1110622 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B54 of B87




seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 9: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch19 - R

Simultaneously Vertical Fundamental

el @BuVim) Date: 2022.06.01

PEAK_BE_74|
700)

600)

500) L=

a2 2430, 2440, 2450,

2460, 210, 2480, 2490, 2500
Froquency (MHz)

Site £ 03CH20-HY

Condition PEAK_BE_74 3m 9120>_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

el dBuVim) Date: 2022.06.01

700) t
609 AVG_BE 54
500)

100)

a2 2430, 2440, 2450,

460, 210, 2a80. 2490, 2500
Frequency (MHz)

Site £ 03CH20-HY.

Condition + AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B55 of B87



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (Harmonic @ 3m)

ANT Mode 9: Ant 0+1 11a Ch36 + Ant 2 BLE(1M) Ch19

Simultaneously Horizontal Vertical

Date: 2022.06.01

Date: 2022.06.01

809 - PEAK(UNI) 809 PEAK(UNI)
Toof T A A 700/ A
609 ) 609 AVG 54
, e : :
: - | s e s =

1000 200, 5000 8000, 1000
Frequency (MHz)

2000, 14000, 16000 180 000 2000 5000,

1000 12000 14000 16000. 18000
Frequency (MHz)
+03CH20-HY. site +03CH20-HY.
Condition PEAK(UNII) 3m 9120D_02294_1110622 HORIZONTAL Condition + PEAK(UNII) 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B56 of B87



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

5GHz 5250~5350MHz (Band Edge @ 3m)

ANT

Mode 10: Ant 0+1 11a Ch64 + Ant 2 BLE(1M) Ch19

Simultaneously

Horizontal

Fundamental

Peak

/‘V‘“\
H,

Date: 2022.06.01

1

T UL seaumn
s

b Ao it

R
oA A

5. B 7 390, Bato.
Frequency (MHz)

+03CH20-HY

+PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

e pe e

2000 3000 000 5000 000 7000
Frequency (MHz)

03CH20-HY

PEAK(UNLLT) 3m 9120D_02294_1110622 HORTZONTAL

RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Avg.

S

hw

530, 5350, 70, 5390 410,
Frequency (MHz)

+03CH20-HY.

: AV6_BE_54 3m 91200_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 10: Ant 0+1 11a Ch64 + Ant 2 BLE(1M) Ch19

Simultaneously

Vertical

Fundamental

1 (@Buvim) Date: 2022.06.01

Avg.

AVG [BE 54

]

300

Site
Condition

5330, 5350, 5370, 5390, EI 5430, 5450, 5460
Froquency (MHz)
03CH20-HY

: AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

1 (6Buvim) Date: 2022.06.01
1300 1300
1200 1200
10 10 1
Toogf 1000
S04 S04
809 PEAK [BE 74 809
700, 700 N PEAK(UNI|
500 T 500 1 1 o s
500) i AR A i ] 509) bl A
40 400 MWWWW‘N
v iminge
300 304
200 200
100 100
300 ED 5350, 70, 5390, ED ED 5450, 5460 000 2000, 3000 2000, 5000, 000 7000
Frequency (Miz) Froquency (Miz)
Site +03CH20-HY Site +03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition : PEAK(UNII) 3m 9120b_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
) (@Buvim) Date: 2022.06.01
1300
1200
1100

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

BLE (Band Edge @ 3m)

ANT Mode 10: Ant 0+1 11a Ch64 + Ant 2 BLE(1M) Ch19 - L
Simultaneously Horizontal Fundamental
g
209 00 PEAK 74
00 + F e S S i i i
s
: 03CH20-HY Site. :03CH20-HY
Condition PEAK_BE_74 3m 9120D0_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
RGO 000K 2 VOWA000 000K 2 WAt RoWIo0n00K 2 TOWA00000K s WT Ao
Peak
wod
p
g
00| 1 40.0) e T
Site 03CH20-HY Site. :03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition AV6_54 3m 9120D_02294_1110622 HORIZONTAL
ROWAGTH000Rs 2 VD1 000 2 STt RBWROOn0ODK 2 VBWADO0H 12 WAt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B59 of B87



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 10: Ant 0+1 11a Ch64 + Ant 2 BLE(1M) Ch19 - R

Simultaneously Horizontal Fundamental

el @BuVim) Date: 2022.06.01

809 { PEAK_BE 74

a2 2430, 2440, 2450, 2460, 210, 2480, 2490, 2500
Froquency (MHz)

Site £ 03CH20-HY

Condition PEAK_BE_74 3m 9120>_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

i

609 AVG BE 54
-

40,0, 1
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B60 of B87



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 10: Ant 0+1 11a Ch64 + Ant 2 BLE(1M) Ch19 - L

Simultaneously

Vertical

Fundamental

Date: 2022.06.01

Avg.

+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Condition : PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
oTo0asno e v ESbsa O s A AR LA
Peak
100.0| 100.0| 1
0. e 00 e S | S
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition AV6_54 3m 9120D_02294_1110622 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 10: Ant 0+1 11a Ch64 + Ant 2 BLE(1M) Ch19 - R

Simultaneously Vertical Fundamental

s -
509 I PEAK BE 74
b

-

Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

el dBuVim) Date: 2022.06.01

60.0] AVG_BE 54|
: 5 —
P17 V- -

100)

a2 2430, 2440, 2450, 460, 210, 2a80. 24%0, 2500
Frequency (MHz)

Site £ 03CH20-HY.

Condition + AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz, 5GHz 5250~5350MHz (Harmonic @ 3m)

ANT Mode 10: Ant 0+1 11a Ch64 + Ant 2 BLE(1M) Ch19

2 oo uzzas0n oo 2220601

1204 1
1204 1
o 0
10 1nd
%09 %0g
804 - PEAK(UNI) 800 PEAK(UNII]
700 ML e Ao LA L L
500 ERAwew — = ] s00] e - T m—

(RN Bikd v 1 e 1
P pe
209 20g
200 g
104 109

w0 oo w00 o0 T = oo R a0 TR0 Taoo0 o000

Freusney i) reqency i
: 03CH20-HY Site :03CH20-HY

Condition PEAK(UNIT) 3m 9120D_02294_1110622 HORIZONTAL

Condition + PEAK(UNII) 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

5GHz 5470~5725MHz (Band Edge @ 3m)

ANT Mode 11: Ant 0+1 11a Ch100 + Ant 2 BLE(1M) Ch19

Simultaneously Horizontal Fundamental

Date: 2022.06.01

o oae 0720601
1200 1200
1200 1200
1o VA o
1000 / 1000
90.0/ r’f 90.0f
200 w0
700 - oo UT UL T L L v
\
kY o0 5
P G s
[0S P peAtOSS SR o LA
a0 w00 ma————s -
e
200 200
200 200
100 100
0 T mm Wm mam mm s mm m o0 o0 Faon £ o0 7
reauency ) recuency o)
site {03CH20-HY site {03cH20-1Y
Condition : PEAK_BE(UNIT)_B3 3m 9120D_02294_1110622 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
oae: 20220801
1300
1200
oq
1000

f
s0d ) !
700 .
/

500] et

—
409
309
200
100
350 5360, E 520 5440, E B 5500, 5510
Frequency (MHz)
site :03CH20-HY
Condition + AV6_BE(UNIT)_B3 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868

Page Number : B64 of B87
FAX : 886-3-327-0855



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 11: Ant 0+1 11a Ch100 + Ant 2 BLE(1M) Ch19

Simultaneously Vertical Fundamental

1 (@Buvim)

Date: 2022.06.01 ) @Buvim) Date: 2022.06.01

1300 1300

1200 1200

10 10
S04 S04
509 500
700 700 e PEAK(UNI|
500 " 500 1 1 o5
Ll W v e RN 509 ot
400 O A 0
300 304

200 200
100 100

50 ED £ 420, 0. EC ED 5500, 5510 000 2000, 3000 2000, 5000, 000 7000
Frequoncy (MHz) Froquency (Miz)
Site +03CH20-HY Site +03CH20-HY
Condition : PEAK_BE(UNIT)_B3 3m 9120D_02294_1110622 VERTICAL Condition : PEAK(UNII) 3m 9120b_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
) (@Buvim) Date: 2022.06.01
1300
1200

A
]

700
50|
s00]

e S E |

300

200)

100]

350 5380, 5400, 5420, 5440, 460, ED 5500, 5510
Froquency (MHz)

Site 03CH20-HY
Condition + AV6_BE(UNTT)_B3 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

BLE (Band Edge @ 3m)

ANT Mode 11: Ant 0+1 11a Ch100 + Ant 2 BLE(1M) Ch19 - L
Simultaneously Horizontal Fundamental
g
209 00 PEAK 74
500/ 1 L oo e e e LR SR il 2]
a
+03CH20-HY Site :03CH20-HY
Condition PEAK_BE_74 3m 9120D0_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
RGO 000K 2 VOWA000 000K 2 WAt RoWIo0n00K 2 TOWA00000K s WT Ao
Peak
wod
p
g
00| 1 B s B EESSS B |
Site 03CH20-HY Site. :03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition AV6_54 3m 9120D_02294_1110622 HORIZONTAL
ROWAGTH000Rs 2 VD1 000 2 STt RBWROOn0ODK 2 VBWADO0H 12 WAt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B66 of B87



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 11: Ant 0+1 11a Ch100 + Ant 2 BLE(1M) Ch19 - R

Simultaneously

Horizontal Fundamental

Peak

Date: 2022.06.01

1300
1200
0
1000
904
509
700
50
504

PEAKCBE 74
/ Lb
- :

409
300
209
100

Site

Condition +PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL

420 2430, 240, 2450, 2450, 2am0, 2480,
Froquency (MHz)

2450, 2500

+03CH20-HY

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

1 (@BuVim) Date: 2022.06.01

| A6 B 5
s0q PJ
oo

|

300)
200
100)
420 2430, 240, 2450, 2460, 2am0, 2480, 2490, 2500
Froquency (Hz)
Site +03CH20-HY
Condition + AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

ANT Mode 11: Ant 0+1 11a Ch100 + Ant 2 BLE(1M) Ch19 - L
Simultaneously Vertical Fundamental
wd S S AUOD AU M
wd T
Site 1 03CH20-HY Site :03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition :PEAK_74 3m 9120D_02294_1110622 VERTICAL
REAIOD 000Kk EESo00 000Ks s 2Tt RowkTo00 000K Ve a030 00k SWTAsto
Peak
100.0{ 100.0| H
wd
= L e N O o S
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition : AV6_54 3m 9120D_02294_1110622 VERTICAL
NI ORI VB0 At RBWO00SaO . TLSIOR: ST
Avg.

TEL : 886-3-327-0868

Page Number : B68 of B87
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 11: Ant 0+1 11a Ch100 + Ant 2 BLE(1M) Ch19 - R

Simultaneously

Vertical

Fundamental

Peak

Date: 2022.06.01

1300
1200
0
1000
904
509
700
50
504

PERK_BE 74|

.

409
300
209
100

420

Site
Condition

2430, 240, 2450, 2450, 2am0, 2480, 2450, 2500

Froquency (MHz)
+03CH20-HY

+PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

1 (@BuVim) Date: 2022.06.01

1300
1200
10|
1000
90
a0
700
60

s00)

|

AVG_BE_ 54
1

300)
200
100)

420

Site
Condition

2430, 240, 2450, 2460, 2am0, 2480, 2450, 2500
Froquency (Hz)
+03CH20-HY
: AV6_BE_54 3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz, 5GHz 5470~5725MHz (Harmonic @ 3m)

ANT Mode 11: Ant 0+1 11a Ch100 + Ant 2 BLE(1M) Ch19

Simultaneously Horizontal Vertical

e (amavimy Date: 2022.06.02 Date:2022.06.02
1309 1300
1200 1200
0ol 10
1000 1000
a0 a0
809 PEAK(UNI) 809 PEAK(UNI)
7oo T LALLS 11 N e T s i 7o LA LU IS ———
609 o ] 0 o)
R R s = e saq = ———
P -
304 300
209 209
100 100
I o0 Go00  se0o. oo 12000 7Aoos 16000 78000 o0 oo Gos  Sooo, o000 2000 70w 16000 18000
requency (Vo) Frequency i)
site £03CH20-HY site £03CH20-HY
Condition PEAK(UNII) 3m 9120D_02294_1110622 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_1110622 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : B70 of B87
FAX : 886-3-327-0855



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

5GHz 5725~5850MHz (Band Edge @ 3m)

ANT

Mode 12: Ant 0+1 11a Ch165 + Ant 2 BLE(1M) Ch37

Simultaneously

Horizontal

Fundamental

Peak

Date: 2022.06.01

1300

A

-l
1000 .
90.0f 8 I S
i N

‘

i

i

f
R ——

" 3
s00]

P gelaa) 1624

745 5770 5790 5810, 5630, 5650,
Frequency (MHz)
site +03CH20-HY.
Condition + PEAK_BE(B4)_16-24 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5870 580, 5010, 5030, 50

) (@BuVim)

Date: 2022.06-01
1300)
1200) 1
1109
1000)
904
809
709 1 =S| PEAKwND
609 i AVG 54
500 i R i
[ Fene——
e
300
209
109
000 2000. 3000, 000, 5000, 000, 7
Frequency (WHz)
site +03CH20-HY
Condition

+ PEAK(UNII) 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 12: Ant 0+1 11a Ch165 + Ant 2 BLE(1M) Ch37

Simultaneously

Vertical

Fundamental

Peak

1 (@Buvim)

Date: 2022.06.01

500 MWMWMJ

1000 \[\ﬂ] o
90.0 >
<
80.0) =t
700 PERK BE[B4) 16.24
12
.

mMWWT

3
570 58w, 5910, 5990. 59

745 S70. 5790, sato.

Site +03CH20-HY

EEE
Froquency (iz)

Condition :PEAK_BE(B4)_16-24 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

1 (@BuVim)

Date: 2022.06.01

700U A= =P f =R

PEAKUND|

VG 54

v
400 WMWWWMMWW
| PYTTITT— L

000 2000, 3000, 4000, 5000,

Frequency (MHz)

site +03CH20-HY

Condition PEAK(UNII) 3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

BLE (Band Edge @ 3m)

ANT Mode 12: Ant 0+1 11a Ch165 + Ant 2 BLE(1M) Ch37

Simultaneously Horizontal Fundamental

209 PEAK BE 74 00 PEAK_74]
]
i E e
S e e e e e
1 03CH20-HY Site :03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 2022.06.02

m N i e s o o e
Site. 03CH20-HY Site :03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition AV6_54 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : B73 of B87



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 12: Ant 0+1 11a Ch165 + Ant 2 BLE(1M) Ch37

Simultaneously

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

130.0 130.0{
100.0| /‘ 100.0| 1
60.0| / 60.0f
500 A \, s00) o e eI PR, I
PO s B
00
Tone i ooy e
Site. :03CH20-HY Site. : 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition : PEAK_74 3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
100.0| 100.0| 1
609 AVG_BE_54 -y AVG_54
L/ 1 400 S S S— i
204
o i ooy e
Site. :03CH20-HY Site. : 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition : AV6_54 3m 9120D_02294_1110622 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC CO-LOCATION RADIO TEST REPORT

SPORTON LAB.

Report No. : FR211819-01F

2.4GHz 2400~2483.5MHz, 5GHz 5725~5850MHz (Harmonic @ 3m)

ANT

Mode 12: Ant 0+1 11a Ch165 + Ant 2 BLE(1M) Ch37

Peak

Avg.

Simultaneously Horizontal Vertical
809 PEAK(UNI) 809 PEAK(UND
200 TR AR TN H oo WAL AR — A H
609 1 G5l 009 I I A
wl ] e it o ye— = 1
e ot
Site 03CH20-HY Site : 03CH20-HY
Condition : PEAK(UNIT) 3m 9120D_02294_1110622 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_1110622 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR211819-01F

5GHz 5150~5250MHz (Band Edge @ 3m)

ANT Mode 13: Ant 0 11a Ch36 + Ant 1 11b Ch01
Simultaneously Horizontal Fundamental
-
- 3
|
700/ 700 UT ML [TLL 1 4U_I—Uj M peakuwn)
60.0| 1 ! 60.0|
o AVG_54
U R WSS S 0 asamastll e SN 500 f D —— e e
o0 R T e
Condition : PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
Py \
50 1 e
P e a——
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR211819-01F

ANT

Mode 13: Ant 0 11a Ch36 + Ant 1 11b Ch01

Simultaneously

Vertical

Fundamental

1 (@Buvim) Date: 2022.06-14

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

110.0( 110.0( 1
p
70.0| \ FL X e I e e i e | SR S 2V (01)
0.0] Mg At A L«'.Www 504 P e——_ AVG 4|
Condition : PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK(UNIT) 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
N
40,0} '\\,_,_\_,\
Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 13: Ant 0 11a Ch36 + Ant 1 11b Ch01

Simultaneously

Horizontal

Vertical

Date: 2022.06-14

Date: 2022.06.14.

1300
1200
o
1000
90
a0

PEAK 74

700]
600)

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

4 I N N oy o S N IS W w i P
400 40
300 s00f
200 200f
109 100
310 2320 7540 23560 2360 2400 2415 000 00 1500 700, 1900 2100 2300 2500 2700 000
Freauency (WHz) Frequency (MH2)
:03CH20-HY site +03CH20-HY
Condition PEAK_BE_74 3m 91200_02294_1110622 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
el (@BuVim) Date: 2022.06-14 Date: 202206-14
1300 1300
1200 1200
100 1of
1000 v 1000
900 90.f
800 s0.f
700 700
600) \//vm s00f i e E]
500 504
o N N I N o O N 8 R s
300 300
200 200f
100 100
0 2520, 740, 2560, 760, 200, 215 000 00 te00. 700 1o 200 200 200, 2700, 3000
Frequency (WHz) Frequency (Mz)
Site 03CH20-HY site +03CH20-HY
Condition AVG_BE_54 3m 91200_02294_1110622 HORIZONTAL Condition + AV6_54 3m 91200_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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ANT

Mode 13: Ant 0 11a Ch36 + Ant 1 11b Ch01

Simultaneously

Horizontal

Vertical

Avg.

+ RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto

: AV6_54 3m 9120b_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

v R . oo 2220614
s0a) . ﬂ[l) s0q
SO0 icnnpam oA e e A o 500] - i Wttt it
1o P e it et
-~ oy i
Site. :03CH20-HY :03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition : PEAK_74 3m 9120D_02294_1110622 VERTICAL
REWHI000000KL 2 VEW-3000000K+ 2 SWT-Auto RBWAIO00.000Kr 2 VBW-3000000KH: SWTAuto
Peak
90| /V 004
500 60 | W
50| T 50| L_’——»
" . o T B W | -
-~ ooy
Site. :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition
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2.4GHz 2400~2483.5MHz, 5GHz 5150~5250MHz (Harmonic @ 3m)

ANT Mode 13: Ant 0 11a Ch36 + Ant 1 11b Ch01

Simultaneously Horizontal Vertical

el dBuVim) Date: 2022.06-15

Date: 2022.06.15.

o J
Too[ VAL APl ——n L Too T4 N Il =
60.0f l

| et | e
500 ~ s0) 2 ——
MJLW WJLA/W”

PEAK(UNI]
o

AVG 54
]

100

000 4000, 5000,

000, 000 2000 14000. 16000 18000 000 4000 5000. s000. 1000 12000 14000 16000 18000
Frequency (MHz) F y (0
site 03CH20-HY

Site +03CH20-HY.
Condition + PEAK(UNII) 3m 9120D_02294_1110622 HORIZONTAL

Condition + PEAK(UNIT) 3m 9120D_02294_1110622 VERTICAL

Peak

Avg.
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6GHz 5925~6425MHz (Band Edge @ 3m)

ANT Mode 14: Ant 0 11a Ch01 + Ant 1 11a Ch36

Simultaneously Horizontal Fundamental

vate 2022.06:14 vate: 2022.0614
1300 1300
1200 1200
1o 10, .
1004 ; 1009
w FARE s
60 », o0 |
s0.0) - O 50.0) O
400 L e SRR SN L -
304 300
204 20
104 10
73 w5 w70 £ £ £ T TS 0o 7000, o0 000, 000 om0 Z
Freauency ) Freauency )
site £03CH20-HY site £ 03CH20.HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02294_1110622 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
vate 20220814
1204
1204
10
1004
900 o j
s04
704
600
504 —
304
204
104
2 o5 £ o0, w10 E e
Freaueney )
site £03CH20-HY
Condition : AV6_BE(UNII)_6E 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left Blank
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ANT Mode 14: Ant 0 11a Ch01 + Ant 1 11a Ch36

Simultaneously Vertical Fundamental

90,0} ""\ 90.0| PEAK(UNI), 6E
, o 1 o
700| 700 - AVG(UNI). 6
RN mallisle
WW“W«"W
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_1110622 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

900

804
0

60| /

s00)
. 1 /
300
200)
100]
25 5850, 5870, 9. 5910, 5930, 5950 5965
Froquency (MHz)
Site 03CH20-HY
Condition + AV6_BE(UNTT)_6E 3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left Blank
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5GHz 5150~5250MHz (Band Edge @ 3m)

ANT

Mode 14: Ant 0 11a Ch01 + Ant 1 11a Ch36

Simultaneously

Horizontal

Vertical

Avg.

AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto

70.0) qof HT W TR0 1 ] PEAK(UNI,
so.0p bbbtk e 500 p— ——r
p” \ b S IO =
by ‘ wd
2 ‘ nd
o } wd
+03CH20-HY Site +03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_1110622 HORIZONTAL
o 53000k v assacoorss St owsob0bbers om0k s
Peak
100.0 saas
90.0) ‘
-/
a I i
MNW\JA/"_W‘ B
Site 03CH20-HY
Condition

Left Blank
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ANT

Mode 14: Ant 0 11a Ch01 + Ant 1 11a Ch36

Simultaneously

Horizontal

Vertical

Peak

el (dBuVim)

Date: 2022.06-14

o
s &

s00 !

700

s00 ;

oS — B —
w00

300

00

100

000 5030, 505. 5070, 5090 510, 5130 5150. 5170, 5190, 5210 5230,
Frequency (MHz)
Site +03CH20-HY
Condition PEAK_BE_74 3m 9120>_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5260

Date: 2022.06.14.

PEAK(UND)

AVG 54|

000

Site
Condition

2000, 3000, 4000, 5000,
Froquency (MHz)
+03CH20-HY

+PEAK(UNTI) 3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000,

Avg.

el (dBuVim)

Date: 2022.06-14

1
40T

300)

200)

100) ‘

000 5030, 505, 5070, 5090 5MM0. 5130 5150, 5170, 5190, 5210 5230,
Frequency (MHz)
Site £ 03CH20-HY.
Condition + AV6_BE_54 3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto

5260

Left Blank
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6GHz 5925~6425MHz, 5GHz 5150~5250MHz (Harmonic @ 3m)

ANT Mode 14: Ant 0 11a ChO1 + Ant 1 11a Ch36

| (dBuVim) Date: 2022-06-15 Date: 2022-06-15
1300 1300
1200 1200
1100 0
1009 1000
900 904
800) PEAK(UNT) 800 - PERK(UNI|
200 LU AR e A 7oofLIFTH FUi Jed 1 A !
60.0) e 60.0) T AVG,$4|
500 T ‘ o 500 o 7
| kAT
s00fr”” S B o] o) e
309 300
209 209
100 109
00 4000.6000. 5000, 72000 16000, 7000074000, 76000, 52000 36000, 40 00 4 TE00. 6000, 70000 74000, 20000, 32000 36000, 43000
Frequency (MHa) Froquency (MHz)
Site 03CH20-HY Site : 03CH20-HY
Condition : PEAK(UNIT) 1m SHF_00994_211104 HORIZONTAL Condition : PEAK(UNIT) im SHF_00994_211104 VERTICAL

Peak

Avg.
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Emission above 18GHz

2.4GHz 2400~2483.5MHz (SHF)

ANT

Mode 2: Ant 1 11b ChO01 + Ant 2 BLE(1M) Ch18

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 2022.06.16

1300
1200
o
1000
90
a0

700] bt =

600f

PEAK(UNI|

AVG 54

500]

400) T s

300)
200)

100)

MWW

8000 21000, 23000, 25000 27000. 29000 31000. 33000 35000,  37000. 40000
Froquency (Hz)

Site
Condition

03CH20-HY
PEAK(UNII) Im SHF_00993_211130 HORIZONTAL

Date: 2022.06-16

1300]
1200
10
1000
909
500

700 =

PEAK(UNI)

50|

AVG bt

500
DD e s e
300
200
100

8000 21000. 23000, 25000, 27000, 29000, 31000, 33000, 35000 37000, 20000

Frequency (MHz)
Site +03CH20-HY
Condition +PEAK(UNT) Im SHF_00993_211130 VERTICAL
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Emission below 1GHz

2.4GHz 2400~2483.5MHz (LF)

ANT

Mode 2: Ant 1 11b Ch01 + Ant 2 BLE(1M) Ch18

Simultaneously

QP/
Peak

514 r
s
43 T 3 ek P
286 j 2
M/M,MLWM
rocuoncy (e
site -03cH20.HY
Condition : QP 3m LF_55606408_1101017 HORIZONTAL

ovel (@Buvim) Date: 20220616
74
oas
629
574 -
st
151
a0g—! 4
3 i rE

z
24 ot
24 i WW‘M
o A

i
14 |
s I

o o mo  we Ao S0 o 7o so w0 o

Site
Condition

£ 03CH20-HY.
QP 3mLF_55606408_1101017 VERTICAL

Frequency (W2}
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Appendix C. Duty Cycle Plots

Antenna Band Cyl?:lIJeE{O/o) T(us) 1/T(kHz) [VBW Setting
2 Bluetooth - LE for 1Mbps 90.77 4720 0.21 300Hz
1 802.11b 95.89 8400 0.12 300Hz
1 2.4GHz 802.11ax HE20 Full RU 90.77 4720 0.21 300Hz
0 802.11a 89.91 4275 0.23 300Hz
1 802.11a 89.99 4279 0.23 300Hz
0+1 802.11a 90.79 4290 0.23 300Hz
<Ant. 2>
Bluetooth — LE for 1Mbps
<Ant. 1>

802.11b 2.4GHz 802.11ax HE20 Full RU
O e oy

#Anen 2008 " wes (RMS] T 0 o 20 Select Marker
. Marker 4 7 Marker 4

Ref Level 116.99 dByV

1334

Marker Mode
Normal

Defta (4)

Function  Function Width  Function Val. o X ction  Function W

| Ol ? RN
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<Ant. 0>

<Ant. 1>

802.11a

T +
KEYSIGHT ioul 7 Iz 500 Allen
=

Corr CCar
G o Freq Ref: Int (S}

Center 5180000000 GHz

Function  Function Width

MIMO <Ant. 0+1>

Sweep 15.0m:

fol Warker

‘Select Marker
Marker 4

All Markers Off
ar

on
of

802.11a

ftdory Type. Powar
Tng

[p—
Scalel Ref Level 116.99 dBpV
[ Y vuwr—"

& v

Select Marker
Marker 4

Marker Mode.

Normal
Deita (8)

Fixed

on

THE END

KEYSIGHT Inout A7
RL o 00N

Scale/Div 10 dB

fol Warker
Inpul 7 5 Atien: 30 0B 3 #hvg Type ‘Select Marker

Trg: Frae Run

Corr CCar
Freq Ref: Int (S} Gan: Low L=
S T

Sweep 15.0ms (

Function  Function Width  Function

All Markers Off
w

@
on
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